J-SEQUIN DEVICE

(5Q30)




( CONTENTS )
. Footng oo (1) o e
1. Foaing par (R) ettt 0
9. Liing (1) ettt 24
5. Liing (R) ettt 8
4. Prcumatic Meshaniom wervsesesesereees o
15, Soquin Goror ettt 54



Feeding part (L)

9,40,41,42,43,44




Assembly

Ref. No. Parts No. Note. Names of Parts F 4 Q’ ty No
Jo-1 GP-008304-00 GUIDE BLOCK TholE &= 1/H
J0-2 15112SC-7113 GUIDE BLOCK SCREW Jol E 2% F A (M3 X L8) 2/H
JO-3 11019SW-9115 GUIDE BLOCK SPRING WASHER FholE B5 232 oAk (23 7:03) 2/H
J0-4 GP-018856-02 SEQUIN BASE A o] 2 (L) 1/H
J0-5 GP-043523-00 SEQUIN MES RETURN SPRING BRAKET |43 vl 2gl 2=2] Bl 1/H
J0-6 15112S8C-7113 SEQUIN MES RETURN SPRING BRAKET SCREW A w2 2j€l 2323 Hals S (M3 XLY) 2/H
Jo-7 PN-000686-00 Sequin Mes Return Spring Pin AP vz 2=9 9 1/H
J0-8 GP-021153-00 MES RETURN SPRING (L) w2 &3] 2= (L) 1/H
J0-9 0204MC-8118 MES RETURN SPRING SCREW w2 B 223 FgaHM3 X L4) 1/H
Jo-10 11617400B000 SEQUIN CUTTING MES FIX SCREW D A w2 34 (9/647 , n=40) 1/H
Jo-11 GP-021152-01 SEQUIN CUTTING MES PRESSER PLATE(L) |41 A<k wix g 2h(L) 1/H
J0-12 GP-021151-00 SEQUIN CUTTING MES (L) AR Ak v 2(L) 1/H
J0-13 SC-000632-00 MES RETURN SPRING FIX SCREW w2 B 2x3 34 Y4} 1/H
J0-14 11601300B000 SEQUIN KNOB Al 5% =8 (%,4%)-SINGLE TYPE 1/H
Jo-15 SEQUIN KNOB(AL) AlQ 4% =8 (Z, AL) -BOTH TYPE -
JO-16 03022SC-4517 Sequin Knob Screw AP FF =8 3 ga (M4 xL5) 2/H
J0-17 03410200H000 SEQUIN SUPPLY MOTOR A FF 2¥ (103H548-0440) 1/H
J0-18 06011SW-2111 SEQUIN SUPPLY MOTOR WASHER A FF 2E oAk (£47:03) 4/H

JO-19 09007SC-4113 SEQUIN SUPPLY MOTOR SCREW A FF 2E Fha (M3xL12) 4/H
J0-20 11615600B000 SEQUIN SUPPLY LEVER(L) A FF A (L)

Jo-21 15112SC-7113 SEQUIN SUPPLY LEVER SCREW AD FF AW A (M3 x1L8) 1/H
J0-22 11615700B000 SEQUIN SUPPLY LEVER PIN AP 5 A A 1/H
J0-23 GP-018862-00 SEQUIN SUPLY ROD AL 39 2= 1/H
J0-24 GP-018863-00 SEQUIN SUPPLY ROD SPRING(L) AP FF 2E 22 (L) 1/H
J0-25 05057SN-3211 SEQUIN SUPPLY ROD SPRING NUT A FF 2E A=Y YE (M3) 1/H
J0-26 151128C-7113 SEQUIN SUPPLY ROD SPRING SCREW |49 33 25 A=3 34 ~3F (M3xL8)| 1/H
J0-27 08007SC-4517 SEQUIN SUPPLY ROD SCREW AR FF RE Y 23F (M3xL4) 1/H
J0-28 11616000B000 SEQUIN SUPPLY LEVER RETURN SPRING |4 35 #¥] B3 2= (L) 1/H
J0-29 06010SC-8118 SEQUIN SUPPLY LEVER RETURN SPRING SCREW A1 5 #l¥] B9 2= fuyx M3xL4)| 1/H
J0-30 GP-018870-00 SEQUIN SUPPLY ROD STOPPER A TF 2= 259 1/H
J0-31 15112SC-7113 SEQUIN SUPPLY ROD STOPPER SCREW| A 35 2E 25 134} (M3 <L8) 1/H
J0-32 06011SW-2111 SEQUIN SUPPLY ROD STOPPER WASHER |M® 33 2= 259 9}ak (347:03) 1/H
J0-33 GP-018858-00 SEQUIN SUPPLY BASE (L) A FF ol 2(L) 1/H
J0-34 15112SC-7113 SEQUIN SUPPLY BASE SCREW AR FF vol = FA (M3 XL8) 2/H
J0-35 GP-022086-00 SEQUIN BASE COVER(L) A we] 2 A 1/H
J0-36 15112SC-7113 SEQUIN BASE COVER(L) SCREW A wo] 2= Al Fr Al (M3 XL8) 2/H
J0-37 11019SW-9115 SEQUIN BASE COVER(L) SPRING WASHER | A9 #lo] 2 Aw 2= o4} (£47:03) 2/H




Feeding part (L)

9,40,41,42,43,44




Assembly

Ref. No. Parts No. Note. Names of Parts F 4 Q’ ty No
J0-38 06011SW-2111 SEQUIN BASE COVER(L) WASHER A wlol 2= AW e (337:03) 2/H
J0-39 GP-018879-00 SEQUIN SUPPLY GUIDE (@3) L A W& Fel= 03 1/H
J0-40 GP-018880-00 SEQUIN SUPPLY GUIDE (@4) L AR W E FfolE g4 1/H
J0-41 GP-018881-00 SEQUIN SUPPLY GUIDE (@5) L Alf W E Ttel= 05 1/H
J0-42 GP-018882-00 SEQUIN SUPPLY GUIDE (@6) L Al W E Tel= 06 1/H
J0-43 GP-018883-00 SEQUIN SUPPLY GUIDE (@7) L AR W E FflE 97 1/H
J0-44 GP-018884-00 SEQUIN SUPPLY GUIDE (@9) L AlQ W E Ttel= 09 1/H
J0-45 07035SC-4113 SEQUIN SUPPLY GUIDE SCREW A W& 7tel = Ak (M3XL6) 2/H
J0-46 06011SW-2111 SEQUIN SUPPLY GUIDE WASHER AP W& 7tel = Gk (2R7:03) 2/H
J0-47 GP-022084-00 PLATE SPRING BRACKET (R) ¢ F 229 AAF B (3} 2/H
J0-48 15112SC-7113 PLATE SPRING BRACKET SCREW A% Bl Fga (M3 XL8) 1/H
J0-49 06011SW-2111 PLATE SPRING BRACKET WASHER AR % B 9 A (£473:03) 2/H
J0-50 11019SW-9115 PLATE SPRING BRACKET SPRING WASHER| 2] 2] & B2}l 2323 oM (£37:03) 2/H
J0O-51 GP-022083-00 PLATE SPRING SUPORT SHAFT(L) ¢ T 223 A FH(F) 1/H
J0-52 GP-022087-00 SEQUIN PRESSER PLATE SPRING AY 4Y ¢ 2= 2/H
J0-53 03004MC-7113 SEQUIN PRESSER PLATE SPRING SCREW | M9 & & 223 F1}a (M3 xL4) 3/H
JO-54 06011SW-2111 SEQUIN PRESSER PLATE SPRING WASHER | M# ¥ 9% ~23) 3 ebaf (£474:03) 3/H
J0-55 CL-000126-00 SPRING SHAFT COLLAR A% sk 1/H
J0-56 03022SC-4517 SPRING SHAFT COLLAR SCREW 1A% gtk Ak (M5 X L5) 1/H
J0-57 GP-022088-00 SPRING SHAFT SPRING AR & 2= 2/H
J0-58 GP-022089-00 ADJUSTING BRACKET (L) A9 =2 v Bl (3 2/H
J0-59 11019SW-9115 ADJUSTING BRACKET SCREW 293 22 v Bl Ak (M3 X L8) 1/H
J0-60 06011SW-2111 ADJUSTING BRACKET WASHER ARg)A AV B ek (237:03) 1/H
J0-61 SC-000655-00 CUTTING ADJUSTING SCREW AR AR 2AYA} 1/H
J0-62 07016SC-4113 SEQUIN BASE SCREW A o] 2 Hpat (M4XL12) 1/H
J0-63 18014SW-3115 SEQUIN BASE SPRING WASHER AQ o) 2 239 oAk (X7 04) 1/H
JO-64 18015SW-3111 SEQUIN BASE WASHER A o] 2= Fopak (£47:04) 1/H
J0-65 SEQUIN BASE ADJUSTING SCREW A we) 2 =4 vhAk (M4 X L30) 1/H




Feeding part (R)




Assembly

Ref. No. Parts No. Note. Names of Parts = 9 Q’ ty No
J1-1 GP-008304-00 GUIDE BLOCK Jhol= B2 1/H
J1-2 151128C-7113 GUIDE BLOCK SCREW 7l E B2 Hiba (M3 XL8) 2/H
J1-3 11019SW-9115 GUIDE BLOCK SPRING WASHER Jhol= BE 2~z oA} (2X7A:03) 2/H
J1-4 GP-018857-00 SEQUIN BASE A wle] 2= (R) 1/H
J1-5 GP-043523-00 SEQUIN MES RETURN SPRING BRAKET (A9 w]x g&l A= B 1/H
J1-6 15112SC-7113 SEQUIN MES RETURN SPRING BRAKET SCREW |19 w2 2]€l 2323 Hals) #upa} (M3 XL8) 2/H
J1-7 PN-000686-00 Sequin Mes Return Spring Pin AP 2 2= 9 1/H
J1-8 GP-021751-00 MES RETURN SPRING (R) w2 29 223 (R) 1/H
J1-9 0204MC-8118 MES RETURN SPRING SCREW w2 B 2328 F (M3 X L4) 1/H

J1-10 11617400B000 SEQUIN CUTTING MES FIX SCREW A At w2 3} (9/64” , n=40) 1/H
J1-11 GP-021749-01 SEQUIN CUTTING MES PRESSER PLATE(R)| @ 2t |~ ¢4 2(R) 1/H
J1-12 GP-021748-00 SEQUIN CUTTING MES (R) AP A Wl = (R) 1/H
J1-13 SC-000632-00 MES RETURN SPRING FIX SCREW WA B 2ZY 34 YA 1/H
J1-14 11601300B000 SEQUIN KNOB A 5% 28 (2,4%)-SINGLE TYPE 1/H
J1-15 SEQUIN KNOB(AL) AlQ 5% =¥ (x, AL) -BOTH TYPE -
J1-16 03022SC-4517 Sequin Knob Screw AP $F B 3 A (M4 XL5) 2/H
J1-17 03410200H000 SEQUIN SUPPLY MOTOR AlQ FF 28 (103H548-0440) 1/H
J1-18 06011SW-2111 SEQUIN SUPPLY MOTOR WASHER A T BE Jebik (2373:03) 4/H
J1-19 09007SC-4113 SEQUIN SUPPLY MOTOR SCREW A 35 2E Hak (M3xL12) 4/H
J1-20 11615600B000 SEQUIN SUPPLY LEVER(L) A FF A (L)

J1-21 15112SC-7113 SEQUIN SUPPLY LEVER SCREW A F5 AW Fa (M3XLY) 1/H
J1-22 11615700B000 SEQUIN SUPPLY LEVER PIN A FF A A 1/H
J1-23 GP-018862-00 SEQUIN SUPLY ROD A FF 2E 1/H
J1-24 GP-018864-00 SEQUIN SUPPLY ROD SPRING (R) A 7 2E 2ZF(R) 1/H
J1-25 05057SN-3211 SEQUIN SUPPLY ROD SPRING NUT A FF 2E 229 YE (M3) 1/H
J1-26 15112SC-7113 SEQUIN SUPPLY ROD SPRING SCREW (A9 33 2= A3 34 23F M3xL8)| 1/H
J1-27 08007SC-4517 SEQUIN SUPPLY ROD SCREW A FF 2= 24 23F (M3XL4) 1/H
J1-28 11618700B000 SEQUIN SUPPLY LEVER RETURN SPRING | A& 33 #¥] 84 2= (R) 1/H
J1-29 06010SC-8118 SEQUIN SUPPLY LEVER RETURN SPRING SCREW| Al &7 dl¥ &9 2= I }a} (M3xL4)| 1/H
J1-30 GP-018870-00 SEQUIN SUPPLY ROD STOPPER A FF 2 259 1/H
J1-31 151128C-7113 SEQUIN SUPPLY ROD STOPPER SCREW| A9 37 2= 2&9 A (M3xL8) 1/H
J1-32 06011SW-2111 SEQUIN SUPPLY ROD STOPPER WASHER | M@ 3% 2= 29 9k (£47:03) 1/H
J1-33 GP-018859-00 SEQUIN SUPPLY BASE (R) Al FF WolA(R) 1/H
J1-34 15112SC-7113 SEQUIN SUPPLY BASE SCREW A F5 el 2 Fva (M3 XL8) 2/H
J1-35 GP-022086-00 SEQUIN BASE COVER(L) A o] = AH 1/H
J1-36 15112SC-7113 SEQUIN BASE COVER(L) SCREW A we] 2 A Fpal (M3 xL8) 2/H
J1-37 11019SW-9115 SEQUIN BASE COVER(L) SPRING WASHER | ]9 wlo] 2 An] 2= ¢} (£47:03) 2/H




Feeding part (R)




Assembly

Ref. No. Parts No. Note. Names of Parts F 4 Q’ ty No
J1-38 06011SW-2111 SEQUIN BASE COVER(L) WASHER A wo) 2 Aw] Feh} (XA:03) 2/H
J1-39 GP-018879-00 SEQUIN SUPPLY GUIDE (@3) L AR WE FfolE 03 1/H
J1-40 GP-018880-00 SEQUIN SUPPLY GUIDE (@4) L AR W E FfolE g4 1/H
J1-41 GP-018881-00 SEQUIN SUPPLY GUIDE (@5) L AR W E FfolE 05 1/H
J1-42 GP-018882-00 SEQUIN SUPPLY GUIDE (@6) L A W E Tl = 06 1/H
J1-43 GP-018883-00 SEQUIN SUPPLY GUIDE (@7) L A W& Tel= 07 1/H
J1-44 GP-018884-00 SEQUIN SUPPLY GUIDE (@9) L A W& Tl = 09 1/H
J1-45 07035SC-4113 SEQUIN SUPPLY GUIDE SCREW A W& 7tel = At (M3XL6) 2/H
J1-46 06011SW-2111 SEQUIN SUPPLY GUIDE WASHER A W& Tl = JehF (£A7:03) 2/H
J1-47 GP-022085-01 PLATE SPRING BRACKET (R) ¢ ¢ 2= AR F 2P (R) 2/H
J1-48 15112SC-7113 PLATE SPRING BRACKET SCREW A% Bep Fvbak (M3 xL8) 1/H
J1-49 06011SW-2111 PLATE SPRING BRACKET WASHER AA % Bl 9 obA (£473:03) 2/H
J1-50 11019SW-9115 PLATE SPRING BRACKET SPRING WASHER| 215 Halsl 2= 9}H (£37:03) 2/H
J1-51 GP-022595-01 PLATE SPRING SUPORT SHAFT(R) ¢ @ 23 2245 R) 1/H
J1-52 GP-022087-02 SEQUIN PRESSER PLATE SPRING AD Y ¢ 2= 2/H
J1-53 03004MC-7113 SEQUIN PRESSER PLATE SPRING SCREW | M9 & & 223 F1}a (M3 xL4) 3/H
J1-54 06011SW-2111 SEQUIN PRESSER PLATE SPRING WASHER | A9 ¥ & 2= 5 obx} (347:03) 3/H
J1-55 CL-000126-00 SPRING SHAFT COLLAR A% sk 1/H
J1-56 03022SC-4517 SPRING SHAFT COLLAR SCREW A % Fhet kA (M5 < L5) 1/H
J1-57 GP-022088-00 SPRING SHAFT SPRING AR & 22 2/H
J1-58 GP-022090-00 ADJUSTING BRACKET (R) Ag9)x 24} BE(R) 2/H
J1-59 11019SW-9115 ADJUSTING BRACKET SCREW A9 ] =2 v B #va} (M3XL8) 1/H
J1-60 06011SW-2111 ADJUSTING BRACKET WASHER AA9A 2V Bl YobA (237:03) 1/H
J1-61 SC-000655-00 CUTTING ADJUSTING SCREW A A s ZAGA} 1/H
J1-62 07016SC-4113 SEQUIN BASE SCREW A o] 2 Hpak (M4XL12) 1/H
J1-63 18014SW-3115 SEQUIN BASE SPRING WASHER AP o) 2 2= oAk (X7 04) 1/H
J1-64 18015SW-3111 SEQUIN BASE WASHER A wle] 2 Fopak (£47:04) 1/H
J1-65 SEQUIN BASE ADJUSTING SCREW A We) 2 =4 A} (M4 x1.30) 1/H




Lifting (L)




Assembly

Ref. No. Parts No. Note. Names of Parts F " Q ty No
J2-1 GP-019902-01 L/R Adjusting Guide Block #,$ 24 sjol= HE 1/H
J2-2 SC-001312-00 L/R Adjusting Guide Block Screw #,$ 24 Jlol= &5 A (M5XL18) 2/H
J2-3 18048SW-3115 L/R Adjusting Guide Block Spring Washer |#,$ 24 7lo]jt BE2 23 914 (74 05) 2/H
J2-4 18049SW-3111 L/R Adjusting Guide Block Washer #H, ¢ 24 7lo|= £5F 3 oM (EHA: 05) 2/H
J2-5 GP-019901-00 L/R Adjusting Bracket(L) #, ¢ 24 Bl () 1/H
J2-6 08076SC-4113 L/R Adjusting Bracket(L)Screw F,$ =4 22 (F) A YA (M5 xL12) 2/H
J2-7 18049SW-3111 L/R Adjusting Bracket(L) Washer 3, § 24 Bl (3D A9A (F47: 05) 2/H
J2-8 GP-018904-01 L/R Adjusting Screw Bracket #,$ =2 A} B 1/H
J2-9 15089SC-7119 L/R Adjusting Screw Bracket Screw #4248 A Bl aAYA (4 :M4xL10)|  2/H
J2-10 SC-000583-00 L/R Adjusting Screw #, $ =48 A 1/H
J2-11 GP-018873-00 Lifting Base (L) 2= o] 2-L 1/H
J2-12 08076SC-4113 Screrw (M5 xL12) 2 =5 o] 2 A (M5 L12) 2/H
J2-13 18048SW-3115 Spring Washer(95) 2lze) wlo] X 2= oA (ZH7: 05) 2/H
J2-14 18049SW-3111 Washer(@5) 2l=e] wlo]x 3 kX (X 7: 05) 2/H
J2-15 GP-005877-00 Lifting Shaft EEACE 1/H
J2-16 03022SC-4517 Screrw (M4 xL5) 2 =¥ 5 A A (M4xL5) 2/H
J2-17 GP-005878-00 Lifting Guide Shaft 2 Z¥ slol= & 1/H
J2-18 03022SC-4517 Screrw (M4 XL5) g =¥ stol = F A YA} (M4 XL5) 2/H

J2-19 GP-010474-00 Lifting Slider(L) g =g &dgolr-L 1/H
J2-20 GP-005880-01 Lifting Slider Cushion g =g &golr] 4 2/H
J2-21 GP-010246-00 Cylinder Bracker “A” Ay Bl “A” 1/H
J2-22 11603900B000 Stud Screw for Sylinder Bracket “A” Ay Bl “A” ghtar 2/H
J2-23 GP-007552-00 Cylinder Bracker “B” AWy B “B” 1/H
J2-24 11603900B000 Stud Screw for Sylinder Bracket “B” Ay BgA “B” A 1/H
J2-25 SN-000061-00 Bushing Nut A9 2l “B” RAVE 1/H
J2-26 GP-009758-00 Lifting Stopper(L) g=Zg 2E¥-L 1/H
J2-27 11603900B000 Stud Screw for Lifting Stopper (L) =8 255 gh}a}t 1/H
J2-28 11604100B000 Lifting Stopper Disk Spring xE 2By HA A2ZF (£H:7,7]%: L) 1/H
J2-29 GP-018871-00 Base Plate(L) wo] 2 -1 1/H
J2-30 02010AF-3123 Screw wo] 2 g 1A A} 4/H
J2-31 11604300B000 Reel Guide Shaft g 7lol= & 1/H
J2-32 08076SC-4113 Reel Guide Shaft Screw g 7ol = F A (M5xL12) 1/H
J2-33 18048SW-3115 Reel Guide Shaft Spring Washer g Jlol= F 2= ok (27 05) 1/H
J2-34 18049SW-3111 Reel Guide Shaft Washer L 7lol= % 4 oA (A 05) 1/H
J2-35 08067ET-T121 Reel Guide Shaft Spring pin g JlolE & 2= I (2RHA: 2,L=10) 1/H
J2-36 11608700B000 Reel Guide Bracket g 7lol= B (02258 8) 1/H
J2-37 08067ET-T121 Reel Guide Bracket Spring pin g Jjol= Bl 228 A (4 7F: 2,L=10) 1/H




Lifting (L)




Assembly

Ref. No. Parts No. Note. Names of Parts F 4 Q’ ty No
J2-38 08076SC-4113 Reel Guide Bracket Screw 2 slol= BalA Ava (M5XL12) 1/H
J2-39 18048SW-3115 Reel Guide Bracket Spring Washer 4 slol= Bl 2238 olX (EXHA: 05) 1/H
J2-40 18049SW-3111 Reel Guide Bracket Washer E 7lolE Bepdl P9k (237 05) 2/H
J2-41 12010SN-1211 Reel Guide Bracket Nut 2 slo|= Bkl FYE (M5, 2%) 1/H
J2-42 11604400B000 Reel Stopper 2 259 1/H
J2-43 11604500B000 Reel Base 2 wo]x 1/H
J2-44 11604600B000 Reel Base spring Pin o) 2 2= 3 (£347: 2, L=20) 1/H
J2-45 11604700B000 Reel spring Q2= 1/H
J2-46 11604800B000 Real Washer 2 94 1/H
J2-47 11613800B000 Real Washer (A) -Felt 4 914 (A)-FELT 1/H
J2-48 11604900B000 Sequin Guide Wheel A 7pol= @ 2/H
J2-49 11605000B000 Wheel Stud A ¥ 2EE “A” 2/H
J2-50 11605200B000 Wheel Stud B 3 ~EE “B” 1/H
J2-51 15029SN-3211 Wheel Stud B Nut ¢ 2g= “B” A UE (M4, 2%) 2/H
J2-52 11605500B000 Wheel Stud Grip Ring ¥ 2EE I ¥ (3%:4) 4/H
J2-53 11605600B000 Wheel Stud ¥ 2= gt 1/H
J2-54 11606300B000 Wheel Stud Grip Spacer Y 2B E ghla 25)0] A 1/H
J2-55 11605700B000 Wheel Spring (L) g 2zY-L 1/H
J2-56 11605800B000 Wheel Bracket A o Ba “A” 1/H
J2-57 11605900B000 Wheel Bracket B Y Bg “B” 1/H
J2-58 09005SC-3123 Wheel Bracket Screw 3 Bl Fuhak (M3 % 1L6) 2/H
J2-59 11606000B000 Wheel Bracket Stopper A B 2EH 2/H
J2-60 11619700B000 Wheel Bracket Stopper Rubber B ug) 289 3% (L=5) 1/H
J2-61 02010AF-3123 Wheel Bracket Stopper Rubber Stopper [& 23 285 3% 3y (M4 xL8) 1/H
J2-62 GP-005884-00 Sequin Base Cover(L) A wo] = AW -L 1/H
J2-63 02010AF-3123 Sequin Base Cover(L) Screw A wo 2= A b} (M4 XL8) 2/H
J2-64 04-0000-SQ10 Sequin Lamp Board (L) AP Y= RE-T, 1/H
J2-65 18154SC-9134 Sequin Lamp Board Screw (1) AP Ax e S JaH(FE) (M3 XL8) 2/H
J2-66 GP-005885-00 Cable Holder Aol & 3ol 1/H
J2-67 0200SC-8119 Cable Holder Screw Aol & 3ol A (M4 xL8) 1/H
J2-68 18014SW-3115 Cable Holder Spring Washer Alo] & o] 2= o}xk (A 4) 1/H
J2-69 18015SW-3111 Cable Holder Washer Aol & o] oAk (EAF 4) 1/H
J2-70 GP-008908-01 Sequin Needle Holder A vks &g 1/H
J2-71 GP-043824-00 Air Cylinder oo] A2 (CDJ2B16-75A-A/SP) (445 o) 4 71%) 1/H




—~
(A
N
(@)]
(=
=
—
—




Assembly

Ref. No. Parts No. Note. Names of Parts F 4 Q’ ty No
J3-1 GP-019902-01 L/R Adjusting Guide Block #, $ 24 sjol= HE 1/H
J3-2 SC-001312-00 L/R Adjusting Guide Block Screw #,$ 24 slo|= 22 I} (M5XL18) 2/H
J3-3 18048SW-3115 L/R Adjusting Guide Block Spring Washer [, $ 24 sjo]= BZ 2339 94 (EH7: 05) 2/H
J3-4 18049SW-3111 L/R Adjusting Guide Block Washer 2, § 24 7lo|= 85 9 94 (£374:05) | 2/H
J3-5 GP-018903-00 L/R Adjusting Bracket(R) F, ¢ 24 5 (%) 1/H
J3-6 08076SC-4113 L/R Adjusting Bracket(L)Screw #F, ¢ 24 a9 (F) ZA YA (M5 xL12) 2/H
J3-7 18049SW-3111 L/R Adjusting Bracket(L)Washer , % 24 2 () FAH (33 A: 05) 2/H
J3-8 GP-018904-01 L/R Adjusting Screw Bracket #, $ =2 A B 1/H
J3-9 15089SC-7119 L/R Adjusting Screw Bracket Screw #F, $ 24 A 2y A (BA:M4XL10)|  2/H
J3-10 SC-000583-00 L/R Adjusting Screw #, ¢ 248 4 1/H
J3-11 GP-018874-00 Lifting Base (R) 2 Z8 o] 2-R 1/H
J3-12 08076SC-4113 Screrw (M5 x1.12) 2 =¥ wle]2 Fpa (M5XL12) 2/H
J3-13 18048SW-3115 Spring Washer(95) 2= wo) X 222 o}H (E37: 05) 2/H
J3-14 18049SW-3111 Washer(05) 2 =8 wo)x o oA (X A: 05) 2/H
J3-15 GP-005877-00 Lifting Shaft EEA S 1/H
J3-16 03022SC-4517 Screrw(M4 xXL5) g=g % 3 (M4 XL5) 2/H
J3-17 GP-005878-00 Lifting Guide Shaft 2 ZE sjol= & 1/H
J3-18 03022SC-4517 Screrw (M4 X L5) 2 =8 slol= & 3 (MAXL5) 2/H

J3-19 GP-010475-00 Lifting Slider (R) g =8 Zale|t-R 1/H
J3-20 GP-005880-01 Lifting Slider Cushion 2 =8 Zato|r] FA 2/H
J3-21 GP-010246-00 Cylinder Bracker “A” A B “A” 1/H
J3-22 11603900B000 Stud Screw for Sylinder Bracket “A” Ay Bl “A” ghtar 2/H
J3-23 GP-007552-00 Cylinder Bracker “B” AL BaA “B” 1/H
J3-24 11603900B000 Stud Screw for Sylinder Bracket “B” Ay BgA “B” A 1/H
J3-25 SN-000061-00 Bushing Nut Ay Bl “B” RAYE 1/H
J3-26 GP-009759-00 Lifting Stopper (R) g =8 2EF-R 1/H
J3-27 11603900B000 Stud Screw for Lifting Stopper (L) =8 255 gh}a}t 1/H
J3-28 11604100B000 Lifting Stopper Disk Spring xE 2By HA A2ZF (£H:7,7]%: L) 1/H
J3-29 GP-018872-00 Base Plate (R) wle] 2 #-R 1/H
J3-30 02010AF-3123 Screw wo| 2 o 2 A 4/H
J3-31 11604300B000 Reel Guide Shaft 2 slol= & 1/H
J3-32 08076SC-4113 Reel Guide Shaft Screw 4 7lo|E & A} (M5XL12) 1/H
J3-33 18048SW-3115 Reel Guide Shaft Spring Washer A 7lo|E & 227 94X (337 05) 1/H
J3-34 18049SW-3111 Reel Guide Shaft Washer 2 7lol= & 9 A (2R A: 05) 1/H
J3-35 08067ET-T121 Reel Guide Shaft Spring pin Y slol= & 22 9 (EFA: 2,L=10) 1/H
J3-36 11608700B000 Reel Guide Bracket 2 sol= Bl (02252 %) 1/H
J3-37 08067ET-T121 Reel Guide Bracket Spring pin g slol= B 2=8] # (247 2,L=10) 1/H




—~
(A
N
(@)]
(=
=
—
—




Assembly

Ref. No. Parts No. Note. Names of Parts F 4 Q’ ty No
J3-38 08076SC-4113 Reel Guide Bracket Screw 2 slol= Bkl Al (M5XL12) 1/H
J3-39 18048SW-3115 Reel Guide Bracket Spring Washer 2 slol= Bl A=) 9ly (EAA: 05) 1/H
J3-40 18049SW-3111 Reel Guide Bracket Washer E 7lol= Bepdl P9k (237 05) 2/H
J3-41 12010SN-1211 Reel Guide Bracket Nut 2 7lo|= Bkl Y E (M5, 2%) 1/H
J3-42 11604400B000 Reel Washer (A) 2 23 1/H
J3-43 11604500B000 Reel Base 2 wo]x 1/H
J3-44 11604600B000 Reel Base spring Pin o) 2 2= 3 (£347: 2, L=20) 1/H
J3-45 11604700B000 Reel spring Q2= 1/H
J3-46 11604800B000 Real Washer 2 94 1/H
J3-47 11613800B000 Real Washer (A) -Felt 4 914 (A)-FELT 1/H
J3-48 11604900B000 Sequin Guide Wheel A 7tol= & 2/H
J3-49 11605000B000 Wheel Stud A ¥ 2EE “A” 2/H
J3-50 11605200B000 Wheel Stud B 3 2gE “B” 1/H
J3-51 15029SN-3211 Wheel Stud B Nut 2 2g= “B” A UE (M4, 2%) 2/H
J3-52 11605500B000 Wheel Stud Grip Ring ¥ 2EE I ¥ (3%:4) 4/H
J3-53 11605600B000 Wheel Stud ¥ 2= gt 1/H
J3-54 11606300B000 Wheel Stud Grip Spacer Y 2B E ghah 25)0] A 1/H
J3-55 11613500B000 Wheel Spring (R) g ~=3)-R 1/H
J3-56 11605800B000 Wheel Bracket A o Ba) “A” 1/H
J3-57 11605900B000 Wheel Bracket B Y Ba “B” 1/H
J3-58 09005SC-3123 Wheel Bracket Screw 3 Bl Fuhak (M3 % 1L6) 2/H
J3-59 11606000B000 Wheel Bracket Stopper | B 289 2/H
J3-60 11619700B000 Wheel Bracket Stopper Rubber g B 29 317 (L=5) 1/H
J3-61 02010AF-3123 Wheel Bracket Stopper Rubber Stopper [& 2@} 285 3% 3vya (M4 xL8) 1/H
J3-62 GP-005891-00 Sequin Base Cover(R) A9 wo] = AW -R 1/H
J3-63 02010AF-3123 Sequin Base Cover(L) Screw A wol = A A} (M4 XL8) 2/H
J3-64 05-0000-SQ10 Sequin Lamp Board (R) AP Y= HE-R 1/H
J3-65 18154SC-9134 Sequin Lamp Board Screw (1) AP Ax e B JaH(FE) (M3 XL8) 2/H
J3-66 GP-005885-00 Cable Holder Aol & Fol 1/H
J3-67 0200SC-8119 Cable Holder Screw Aol & 3ol A (M4 xL8) 1/H
J3-68 18014SW-3115 Cable Holder Spring Washer Alo] & Fo] 2= o}xk (A 4) 1/H
J3-69 18015SW-3111 Cable Holder Washer Aol & o] oAk (EAF 4) 1/H
J3-70 GP-08908-01 Sequin Needle Holder A vks &Y 1/H
J3-71 GP-043824-00 Air Cylinder oo] A2 (CDJ2B16-75A-A/SP) (445 o) 4 71%) 1/H




4

J

Pneumatic Mechanism




Assembly

Ref. No.| Parts No. Note. Names of Parts F # Q ty -
J4-1 11607300B000 Filter Regulator e g1 F49 016 (AW2001-02BG) 1
J4-2 02023SC-7113 Filter Regulator Bracket Screw dZFdole] A Bk HaH(M4xL8)

J4-3 18014SW-3115 Filter Regulator Bracket Spring Washer |#Zd°)e] 2B GAXLZY 4N (EA7A:04) 2
J4-4 18015SW-3111 Filter Regulator Bracket Washer dgdele 24 B 3 A (ZAH:04) 2
J4-5 11607500B000 Finger Valve %A WHE(VHL3-02S-02S) 1
J4-6 11607600B000 Stud for Finger Valve 7 WHE AgHE 2
J4-7 05014SC-4113 Finger Valve Screw 7] WE FHpaH(M4 <X L25) 2
J4-8 11607700B000 Elbow AR (1/4") 1
J4-9 11607800B000 Couple Ring AZER (KK13P-02M) 1
J4-10 11609400B000 Pressure Switch kg 291%) 1
J4-11 11607900B000 Urethane Hose $-dgk £2(TU0805B) -
J4-12 11607200B000 Fixed Plate for Air Solenoid T Fdlol = FAH 1
J4-13 15039SC-4113 Fixed Plate for Solenoid Screw £Fdl ol = ¥-2gk A (M4 X L10) 2
J4-14 18014SW-3115 Fixed Plate for Solenoid Spring Washer |&d#d|Xxo|E 1&g 2= o}y (ZXA:04) 2
J4-15 06003SW-2111 Fixed Plate for Solenoid Washer Ed kol 2 3 M (EAH:04) 2
J4-16 11607100B000 Manifold Block Wy EY £5(SS5Y5-41-02-C6) 1
J4-17 11606700B000 Solenoid Valve £d| o] = WH (SY5140-5MZ) 2
J4-18 11606800B000 Silencer 2571 (ASN2-02) 2
J4-15 11607000B000 Nipple YZF(KQ2H08-02S) 2
J4-20 11021SC-4113 Manifold Block Screw AyEd &5 FuhAH(M4XL38) 4
J4-21 18014SW-3115 Manifold Block Spring Washer WS 55 2239 ok (ZH7A:04) 4
J4-22 18015SW-3115 Manifold Block Washer WuEe &5 9 A (EHA:04) 4
J4-23 11606900B000 Nipple UE(KQ2H06-02S) 4
J4-16 11608000B000 Urethane Hose S48 32 (TU0625B) -
J4-25 11606500B000 Nipple YZ(KQ2T06-04) 2/H
J4-26 11021SC-4113 Nipple Screw YZE(KQ2T06-04) }AH(M4 xL30) 1/H
J4-27 11609500B000 Plug 9 4
J4-28 11608100B000 Urethane Hose 48 $2(TU0425B) -
J4-17 11606500B000 Nipple YZF(KQ2L04-M5) 2/H
J4-18 GP-010247-00 Air Cylinder oo} A 1/H
J4-31 11608600B000 Air Hose Cover Bracket T4 32 A B 9
J4-32 07016SC-4113 Air Hose Cover Bracket Screw TH 227 Bl AgAH(M4 X L12) 18
J4-33 18014SW-3115 Air Hose Cover Bracket Spring Washer |3 32 AW Bal 239 9k4 (E474:04) 18
J4-34 18015SW-3111 Air Hose Cover Bracket Washer F¢ 52 An B 3 ok (EHA:104) 18
J4-35 11608200B000 Air Hose Cover A THE2= AW “A” 1
J4-36 11608300B000 Air Hose Cover B FTHE2 AW “B” 1
J4-37 11608400B000 Air Hose Cover C FTHE =AW “C” 1
J4-38 11608500B000 Air Hose Cover D THE= AW “D” 1
J4-39 02010AF-3123 Air Hose Cover Screw FTEE2 A FYAH(M4 < L8) 18




LO

J

Sequin Cover

Both Type




Assembly

Ref. No.| Parts No. Note. Names of Parts F H Q ty -
J5-1 GP-008063-00 L Upper Shaft Cover(A) Ass’ y A& AN (A2 1/H-1
J5-2 GP-17715-00 L Bracket for Upper Shaft A A% Bgal A 1/H-1
J5-3 02010SC-3123 Upper Shaft Cover Screw A% AW F At 2/H
J5-4 AS-002058-00 Upper Shaft Cover(L) Ass’ y A& AW F = 1
J5-5 02023SC-7113 Upper Shaft Cover(L) Ass’ y Screw Az AW (F) Z I A 2
J5-6 GP-008064-00 R Upper Shaft Cover(A) Ass’ y A& AN (A2 1/H-1
J5-7 GP-017716-00 R Bracket for Upper Shaft A A% Bga A 1/H-1
J5-8 GP-008065-00 B Upper Shaft Cover(A) Ass’ y 2E AN (A= 1/H-1
J5-9 11602900H000 Sequin Presser Foot Ass’ y AP 2FiH(F) -4 1/H
J5-10 11602900B000 Sequin Presser Foot Ass’ y A 27E(2) -o7§ 1/H
J5-11 11602800B000 Sequin Needle Fixed Holder A vks 24 &4 1/H
J5-12 03020SC-A001 Sequin Needle Fixed Holder Screw A vks 24 Ed A 1/H
J5-13 11012PR-B001 Thread Guide (New) 24 slol= 1/H

10400016B000 Thread Guide(L) (4C) 2 eh (3}) (4C) 1/H
10400012B000 Thread Guide (L) (6C) A (3}) (6C) 1/H
J5-14 10400013B000 Thread Guide (L) (9C) A (3}) (9C) 1/H
10400014B000 Thread Guide(L) (12C) e (3h) (12C) 1/H
10400015B000 Thread Guide (L) (15C) A eh (3h) (15C) 1/H
10400226B000 Thread Guide(L) Spring(4C) Aok (3h) 2= (40) 1/H
10400222B000 Thread Guide(L) Spring(6C) Aok (3h) 2= (6C) 1/H
J5-15 10400223B000 Thread Guide(L) Spring(9C) Aok (3h) 2= (9C) 1/H
10400224B000 Thread Guide(L) Spring(12C) Aok (3h) 2= (120) 1/H
10400225B000 Thread Guide (L) Spring(15C) Ak (3h) 2= (15C) 1/H
GP-016987-01 Head Face Plate(L) (4C) A =m (3} (40) 1/H
GP-016988-01 Head Face Plate(L) (6C) S == (3h) (6C) 1/H
J5-16 GP-016989-01 Head Face Plate(L) (9C) s == (3h) (9C) 1/H
GP-016990-01 Head Face Plate(L) (12C) sl == (3} (12C) 1/H
GP-016991-01 Head Face Plate(L) (15C) 3 =g (s} (15C0) 1/H
J5-17 116029001000 PRESSER FOOT (SEQUIN-SA) AP (Z) SA 1/H
J5-18 AS-002059-00 Upper Shaft Cover(R) Ass’ y A& AN (= 1




K-SEQUIN DEVICE
(SQO30D)




( CONTENTS

KO. Supply part (L)
K1. Supply part (R)
K2. Lifting (L)

K3. Lifting (R)

K4 Pneumatlc Mechanlsm Ceteec ettt ettt setseattastann e

K5 SeqUIn Cover e ee eeeeeaeseeeasansesensantsees et tester et seseneanenns

140

144

148

152

156

158



Supply part (L)

15,16

17

17




Assembly

Ref. No. Parts No. Note. Names of Parts F 49 Q’ ty No
K0-1 GP-021707-00 GUIDE BLOCK Tpol= BE 1/H
KO0-2 15112SC-7113 GUIDE BLOCK SCREW 7hol= £5 A (M3XL8) 2/H
K0-3 15002SC-7113 GUIDE BLOCK SCREW WASHER(@3)  [7}o]E &= A} 2hxk (03) 2/H
K0-4 11019SW-9115 SPRING WASHER (3@) slol= BF 2= oA} (03) 2/H
K0-5 GP-023811-00 SEQUIN BASE(L) A o] 2 (L) 1/H
K0-6 GP-043523-00 SEQUIN MES RETURN SPRING BRAKET |A® w2 g]el 2= Bas 1/H
K0-7 15112SC-7113 SEQUIN MES RETURN SPRING BRAKET SCREW |41l w2 2"l 23] Belsl Huap(M3 X L8) 2/H
K0-8 PN-000686-00 Sequin Mes Return Spring Pin AP w2 2=9 9 1/H
K0-9 GP-023833-00 MES RETURN SPRING (L) Wz B3 2xY(L) 1/H
KO0-10 0204MC-8118 MES RETURN SPRING SCREW w2 B3 2323 FAYaH(M3 X L4) 1/H
K0-11 11617400B000 SEQUIN CUTTING MES FIX SCREW AD A w2 2G4 (9/647 , n=40) 1/H
K0-12 GP-021152-01 SEQUIN CUTTING MES PRESSER PLATE A1 A<k w2 (L) 1/H
K0-13 GP-021151-00 SEQUIN CUTTING MES (L) A Ak v 2 (L) 1/H
K0-14 SC-000632-00 MES RETURN SPRING FIX SCREW WX &7 A=Y 34 A 1/H
K0-15 11601300B000 SEQUIN KNOB(AL) AlQ % 28 (Z,4%)-SINGLE TYPE 1/H
K0-16 SEQUIN KNOB(AL) Al 4% =8 (Z, AL)-BOTH TYPE -
K0-17 03022SC-4517 SEQUIN KNOB SCREW AP FF 8 HAa (M4 xL5) 2/H
K0-18 03410200H000 SEQUIN SUPPLY MOTOR AA FF 2E (103H548-0440) 2/H
KO0-19 06011SW-2111 SEQUIN SUPPLY MOTOR WASHER MDA F5 2 B9k (03) 4/H
K0-20 09007SC-4113 SEQUIN SUPPLY MOTOR SCREW AR FF 2 AhA (M3XL12) 4/H
K0-21 GP-008263-00 SEQUIN SUPPLY LEVER-A(L) A FF AW “A" (L) 1/H
K0-22 GP-008265-00 SEQUIN SUPPLY LEVER-B AR FF A “B” 1/H
K0-23 15112SC-7113 SEQUIN SUPPLY LEVER SCREW A FF 9 FA (M3 xLY) 2/H
K0-24 11615700B000 SEQUIN SUPPLY LEVER PIN LR L] 2/H
K0-25 GP-019827-00 SEQUIN SUPLY ROD (L) AR FF RE(L) 2/H
K0-26 GP-010176-00 SEQUIN SUPPLY ROD SPRING (L) AP FF 2= 2= (L) 2/H
K0-27 08007SC-4517 SEQUIN SUPPLY ROD SCREW AR FFRE 2 23F (M3xL4) 2/H
K0-28 GP-010172-00 SEQUIN SUPPLY LEVER RETURN SPRING |41 35 @AW 84 A== (L) 2/H
K0-29 06010SC-8118 SEQUIN SUPPLY LEVER RETURN SPRING SCREW| A1 & @l¥] B9 223 F4(M4xL4) | 2/H
K0-30 GP-008268-00 SEQUIN SUPPLY ROD STOPPER A A FF RE 2R “A7 1/H
K0-31 GP-008269-00 SEQUIN SUPPLY ROD STOPPER B AP 3F 2= 289 “B” 1/H
K0-32 GP-005049-00 SEQUIN SUPPLY ROD STOPPER SPACER |A|@ 337 2E 2E3 230]4 2/H
K0-33 15112SC-7113 SEQUIN SUPPLY ROD STOPPER SCREW| Al 337 2E 2E¥ F1}A} (M3xL8) 2/H
K0-34 06011SW-2111 SEQUIN SUPPLY ROD STOPPER WASHER |Alq 37 2= 2E9 9}k (03) 2/H
K0-35 11019SW-9115 SPRING WASHER (3@) A FF RE 2EH AZY}AH(D3) 2/H
K0-36 GP-023812-00 SEQUIN SUPPLY BASE A (L) AP FF o= “A” () 1/H
K0-37 GP-019829-00 SEQUIN SUPPLY BASE B (L) AA FF welx “B” () 1/H
K0-38 09005SC-3123 SEQUIN SUPPLY BASE A SCREW A FF Wl “A” Fupak (M3 % L6) 2/H
K0-39 15112SC-7113 SEQUIN SUPPLY BASE B SCREW AA FF wolx “B” HApak (M3 XL8) 2/H
K0-40 06011SW-2111 SEQUIN SUPPLY BASE SCREW Washer | Al &5 ®lo]2 #vbal 944 (03) 4/H
K0-41 GP-008274-00 PLATE SPRING BRAKET A (L) AR FF F 2= B “A” (L) 1/H
K0-42 15112SC-7113 PLATE SPRING BRAKET SCREW AP FF B2=Y B A (M3XL8) | 2/H
K0-43 11019SW-9115 PLATE SPRING BRAKET SPRING WAHER |A|9l 337 $t2= Ball 223 9lxH(03) 2/H
K0-44 06011SW-2111 PLATE SPRING BRAKET PLAIN WAHER |A|9 33 @223 Bl JeAH(03) 2/H
K0-45 GP-008288-00 SEQUIN SUPPLY GUIDE-A (@3) L A FF Tbl= “A” -0 3(L) 1/H
K0-46 GP-008290-00 SEQUIN SUPPLY GUIDE-A (@4) L A FF IFlE “A” -04(L) 1/H
K0-47 GP-008292-00 SEQUIN SUPPLY GUIDE-A (@5) L AR FF 7Pl E “A” -05(L) 1/H
K0-48 GP-008294-00 SEQUIN SUPPLY GUIDE-A (@7) L A FF Ibl= “A” -0 7(L) 1/H




Supply part (L)

15,16

17

17




Assembly

Ref. No. Parts No. Note. Names of Parts F 49 Q’ ty No
K0-49 GP-008296-00 SEQUIN SUPPLY GUIDE -A(@9) L A FF 7Fl= “A” -0 9(L) 1/H
K0-50 GP-008287-00 SEQUIN SUPPLY GUIDE PLATE “A” |Alf ¥ 7lo] = ehljdk “A" 1/H
K0-51 07035SC-4113 SEQUIN SUPPLY GUIDE PLATE SCREW | Al 33 7}ol = ¢t ¢ A} (M3 X L6) 1/H
K0-52 11019SW-9115 SEQUIN SUPPLY GUIDE PLATE SPRING WASHER [ A0 FF 7}o] = qhjgk 2328 o} (03) 1/H
K0-53 06011SW-2111 SEQUIN SUPPLY GUIDE PLATE PLAIN WASHER |41 &F 7}o] = ek J2kA} (03) 1/H
KO0-54 GP-014208-00 SEQUIN SUPPLY PLATE SPRING AR W% Tho| = g 2z 1/H
K0-55 03004MC-7113 SEQUIN SUPPLY PLATE SPRING SCREW | Al W& 7o] = ¢ ~3x2) Fpat (M3xL4)| 2/H
K0-56 11019SW-9115 SEQUIN SUPPLY PLATE SPRING WASHER AP W& Ttel= F 2= 9hak (03) 4/H
K0-57 06011SW-2111 SEQUIN SUPPLY PLATE SPRING PLAIN WASHER | 419 i & 7ol = @ 23] 5 9}ak (003) 2/H
K0-58 07016SC-4113 SEQUIN BASE SCREW A wo] 2 Hupal (M4 x1L12) 2/H
K0-59 18014SW-3115 SEQUIN BASE SPRING WASHER A o) 2 22 b} (04) 3/H
K0-60 18015SW-3111 SEQUIN BASE PLAIN WASHER A o) 2 F oAk (04) 3/H
K0-61 11029SC-4113 SEQUIN BASE ADJUSTMENT SCREW |19 o] 2 =4 1}A} (M4 X L35) 1/H
K0-62 PN-000141-00 DRIVING LEVER CONNECTING PIN TEa 92 = 1/H
K0-63 GP-005859-00 DRIVING LEVER CONNECTING PIN BEARING | T-&dl¥] 92 3 #|o]3 [MF126ZZ]-NSK 2/H
K0-64 GP-019851-00 DRIVING LEVER LINK TFEA Ba 1/H
K0-65 11617400B000 DRIVING LEVER LINK Stud T F=2 A 2/H
K0-66 GP-008279-00 MOTOR DRIVING LEVER A BE 7F A “A” 1/H
K0-67 15112SC-7113 MOTOR DRIVING LEVER Screw 2E 75 A8 Huhab (M3 XLY) 2/H
K0-68 GP-008283-00 MOTOR DRIVING LEVER A STOPPER |ERE 7% ## “A” 2EF] 1/H
K0-69 MOTOR DRIVING LEVER STOPPER SCREW(M4xL20) | B F% #l¥ “A” 259 2444 (M4 xL20) 1/H
K0-70 GP-008281-00 MOTOR DRIVING LEVER B(L) 2H 7% @4 “B" (L) 1/H
K0-71 GP-023815-00 SEQUIN OUTPUT GUIDE A (@3) L AP E stol= “A” (F)-03 1/H
K0-72 GP-023816-00 SEQUIN OUTPUT GUIDE A (@4) L A W& FFol = “A” (H)-04 1/H
K0-73 GP-023817-00 SEQUIN OUTPUT GUIDE A (@5) L AR W E Tt = “A” (H)-05 1/H
K0-74 GP-023818-00 SEQUIN OUTPUT GUIDE A (@7) L AP E stol= “A” (F)-07 1/H
K0-75 GP-023819-00 SEQUIN OUTPUT GUIDE A (@9) L A W E TFo] = “A” (F)-09 1/H
K0-76 GP-023054-00 SEQUIN OUTPUT GUIDE B (@3) L. A W E Tt = “B” (3)-03 1/H
K0-77 GP-024900-00 SEQUIN OUTPUT GUIDE B (@4) L AP E stol= “B” (F)-04 1/H
K0-78 GP-023055-00 SEQUIN OUTPUT GUIDE B (@5) L A W E Tt = “B” (})-05 1/H
K0-79 GP-023056-00 SEQUIN OUTPUT GUIDE B (@7) L. AR W E Tt = “B” (3)-07 1/H
K0-80 GP-023057-00 SEQUIN OUTPUT GUIDE B (@9) L AR W% Tt = “B” (H)-09 1/H
K0-81 SEQUIN OUTPUT GUIDE SCREW(M3xL4) | A % 7o) = I A} (M3 X 1.4) 3/H
K0-82 06011SW-2111 SEQUIN OUTPUT GUIDE SCREW WASHER(93) |41 & 7lo] = ZA YA} oA (03) 3/H
K0-83 GP-023813-00 PLATE SPRING BRAKET L o 2= B (F) 1/H
K0-84 15112SC-7113 PLATE SPRING BRAKET Screw @ 2= Basl Fba} (M3 XL8) 2/H
K0-85 06011SW-2111 PLATE SPRING BRAKET Washer 2= Bap 3 94 (03) 2/H
K0-86 11019SW-9115 PLATE SPRING BRAKET Spring Washer |% 2323 Bglsl 223 9}4 (03) 1/H
K0-87 GP-022083-01 PLATE SPRING SUPORT SHAFT(L) T 2= AR5 EF) 1/H
K0-88 GP-023059-00 SEQUIN PRESSER PLATE SPRING A Y F 2= 1/H
K0-89 03004MC-7113 SEQUIN PRESSER PLATE SPRING SCREW | Al ¥ 2 23] 3 (M3XL4) 2/H
K0-90 06011SW-2111 SEQUIN PRESSER PLATE SPRING WASHER | A9 ¢t9) & 2= 3 o4} (03) 2/H
K0-91 CL-000126-00 SPRING SHAFT COLLAR o @ 2= % s}e} 1/H
K0-92 03022SC-4517 SPRING SHAFT COLLAR SCREW 44 B 2= % shet Ak (M5 XL5) 2/H
K0-93 GP-022088-00 SUPORT SHAFT SPRING A & 227 1/H




Supply part (R)




Assembly

Ref. No. Parts No. Note. Names of Parts F 49 Q’ ty No
K1-1 GP-021707-00 GUIDE BLOCK Tpol= BE 1/H
K1-2 15112SC-7113 GUIDE BLOCK SCREW 7hol= £5 A (M3XL8) 2/H
K1-3 15002SC-7113 GUIDE BLOCK SCREW WASHER(@3)  [7}o]E &= A} 2hxk (03) 2/H
K1-4 11019SW-9115 SPRING WASHER (3@) slol= BF 2= oA} (03) 2/H
K1-5 GP-024859-00 SEQUIN BASE(R) A1 o] 2 (R) 1/H
K1-6 GP-043523-00 SEQUIN MES RETURN SPRING BRAKET |A® w2 g]el 2= Bas 1/H
K1-7 15112SC-7113 SEQUIN MES RETURN SPRING BRAKET SCREW |41l w2 2"l 23] Belsl Huap(M3 X L8) 2/H
K1-8 PN-000686-00 Sequin Mes Return Spring Pin AP vz 2=9 9 1/H
K1-9 GP-023834-00 MES RETURN SPRING (R) w2 23] 223 (R) 1/H
K1-10 0204MC-8118 MES RETURN SPRING SCREW w2 B9 223 Fat (M3 xL4) 1/H
K1-11 11617400B000 SEQUIN CUTTING MES FIX SCREW Ad A w2 34 (9/647 , n=40) 1/H
K1-12 GP-021749-01 SEQUIN CUTTING MES PRESSER PLATE (A9 A<t w2 4E#H(R) 1/H
K1-13 GP-021748-00 SEQUIN CUTTING MES (R) AA A w2 (R) 1/H
K1-14 SC-000632-00 MES RETURN SPRING FIX SCREW WX B A=Y 34 A 1/H
K1-15 11601300B000 SEQUIN KNOB(AL) AlQ % 28 (2,4%)-SINGLE TYPE 1/H
K1-16 SEQUIN KNOB(AL) AlQ 4% =8 (Z, AL) -BOTH TYPE -
K1-17 03022SC-4517 SEQUIN KNOB SCREW A 5% 8 A (M4XL5) 2/H
K1-18 03410200H000 SEQUIN SUPPLY MOTOR A FF 2¥ (103H548-0440) 2/H
K1-19 06011SW-2111 SEQUIN SUPPLY MOTOR WASHER MDA T35 2 B9k (03) 4/H
K1-20 09007SC-4113 SEQUIN SUPPLY MOTOR SCREW AR FF 26 AhA (M3XL12) 4/H
K1-21 GP-008264-00 SEQUIN SUPPLY LEVER-A(R) AP FF A9 “A" (R) 1/H
K1-22 GP-008265-00 SEQUIN SUPPLY LEVER-B AR FF A “B" 1/H
K1-23 15112SC-7113 SEQUIN SUPPLY LEVER SCREW AA FF 9 FA (M3 xLY) 2/H
K1-24 11615700B000 SEQUIN SUPPLY LEVER PIN A FF A 2 2/H
K1-25 GP-019827-00 SEQUIN SUPLY ROD (L) AR FF RE(L) 2/H
K1-26 GP-010177-00 SEQUIN SUPPLY ROD SPRING(R) AP FF 2= 2= (R) 2/H
K1-27 08007SC-4517 SEQUIN SUPPLY ROD SCREW AR FF RE 2 23F (M3xL4) 2/H
K1-28 GP-010173-00 SEQUIN SUPPLY LEVER RETURN SPRING |41 35 @AW B3 2= (R) 2/H
K1-29 06010SC-8118 SEQUIN SUPPLY LEVER RETURN SPRING SCREW| A1 & @l¥] B9 223 F4(M4xL4) | 2/H
K1-30 GP-008268-00 SEQUIN SUPPLY ROD STOPPER A A FF RE 2R “A7 1/H
K1-31 GP-008269-00 SEQUIN SUPPLY ROD STOPPER B AP 3F 2= 289 “B” 1/H
K1-32 GP-005049-00 SEQUIN SUPPLY ROD STOPPER SPACER |A|@ 337 2E 2E3 230]4 2/H
K1-33 15112SC-7113 SEQUIN SUPPLY ROD STOPPER SCREW| Al 337 2E 2E¥ F1}A} (M3xL8) 2/H
K1-34 06011SW-2111 SEQUIN SUPPLY ROD STOPPER WASHER |Alq 37 2= 2E9 9}k (03) 2/H
K1-35 11019SW-9115 SPRING WASHER (3@) AP 73 ZE 287 229 AH(03) 2/H
K1-36 GP-024860-00 SEQUIN SUPPLY BASE A (R) A F5F el = “A” ($) 1/H
K1-37 GP-021715-00 SEQUIN SUPPLY BASE B (R) AA FF w2 ” B (%) 1/H
K1-38 09005SC-3123 SEQUIN SUPPLY BASE A SCREW A FF Wl “A” Fukak (M3 X L6) 2/H
K1-39 15112SC-7113 SEQUIN SUPPLY BASE B SCREW AA FF wolx “B” HApak (M3XL8) 2/H
K1-40 06011SW-2111 SEQUIN SUPPLY BASE SCREW Washer |Al &5 ®lo]2 #vbal 944 (03) 4/H
K1-41 GP-008275-00 PLATE SPRING BRAKET A (R) AP FFF 223 Bl ” A” (R) 1/H
K1-42 15112SC-7113 PLATE SPRING BRAKET SCREW AR FF B2 Bapd A (M3XL8) | 2/H
K1-43 11019SW-9115 PLATE SPRING BRAKET SPRING WAHER | AR 33 %A= Halsl 229 9laH(03) 2/H
K1-44 06011SW-2111 PLATE SPRING BRAKET PLAIN WAHER |A|q 33 @223 Bl Jehap(03) 2/H
K1-45 GP-008289-00 SEQUIN SUPPLY GUIDE-A (@3) R AP FF 7= A” -03(R) 1/H
K1-46 GP-008291-00 SEQUIN SUPPLY GUIDE-A (@4) R A FF 7FIE” A” -04(R) 1/H
K1-47 GP-008293-00 SEQUIN SUPPLY GUIDE-A (@5) R AP FF 7FlE” A” -05(R) 1/H
K1-48 GP-008295-00 SEQUIN SUPPLY GUIDE-A (@7) R AP FF 7|2 A” -07(R) 1/H




Supply part (R)




Assembly

Ref. No. Parts No. Note. Names of Parts F 49 Q’ ty No
K1-49 GP-008297-00 SEQUIN SUPPLY GUIDE -A(@9) R A FF 7kl = “A” -09(R) 1/H
K1-50 GP-008287-00 SEQUIN SUPPLY GUIDE PLATE “A” |Alf 357 7}o] = ehij3k “A” 1/H
K1-51 07035SC-4113 SEQUIN SUPPLY GUIDE PLATE SCREW [A|@ 33 7}o] = ehij kAt (M3 <L6) 1/H
K1-52 11019SW-9115 SEQUIN SUPPLY GUIDE PLATE SPRING WASHER [ A0 FF 7}o] = qhjgk 2328 o} (03) 1/H
K1-53 06011SW-2111 SEQUIN SUPPLY GUIDE PLATE PLAIN WASHER | 33 7}o] = <hujst 9k} (993) 1/H
K1-54 GP-014208-00 SEQUIN SUPPLY PLATE SPRING Ad WE spol = g 2= 1/H
K1-55 03004MC-7113 SEQUIN SUPPLY PLATE SPRING SCREW | Al wj& 7lo]= ¢ 223 vpar (M3xL4)| 2/H
K1-56 11019SW-9115 SEQUIN SUPPLY PLATE SPRING WASHER || W& 7lo]= & 2= ¢k} (03) 4/H
K1-57 06011SW-2111 SEQUIN SUPPLY PLATE SPRING PLAIN WASHER | 419 ¥} & 7ol = & 23] 5 9}ak (03) 2/H
K1-58 07016SC-4113 SEQUIN BASE SCREW A wo] 2 Hupal (M4 x1L12) 2/H
K1-59 18014SW-3115 SEQUIN BASE SPRING WASHER A wo) 2 2= okxf (014) 3/H
K1-60 18015SW-3111 SEQUIN BASE PLAIN WASHER A o) 2 Febak (04) 3/H
K1-61 11029SC-4113 SEQUIN BASE ADJUSTMENT SCREW |19 wje] 2 =4 1}A} (M4 X L35) 1/H
K1-62 PN-000141-00 DRIVING LEVER CONNECTING PIN TFEad 92 2 1/H
K1-63 GP-005859-00 DRIVING LEVER CONNECTING PIN BEARING | F%@l¥ <12 2 woj¥ [MF126ZZ]-NSK | 2/H
K1-64 GP-019851-00 DRIVING LEVER LINK TEA A= 1/H
K1-65 11617400B000 DRIVING LEVER LINK Stud T B2 A 2/H
K1-66 GP-008279-00 MOTOR DRIVING LEVER A RE 75 A “A” 1/H
K1-67 15112SC-7113 MOTOR DRIVING LEVER Screw 2E] 75 48 A (M3XL8) 2/H
K1-68 GP-008283-00 MOTOR DRIVING LEVER A STOPPER | XE 7% ## “A” 2E5F] 1/H
K1-69 MOTOR DRIVING LEVER STOPPER SCREW(M4xL1.20) | &€l % dl® “A” 223 3414AH(M4 x1.20) 1/H
K1-70 GP-008282-00 MOTOR DRIVING LEVER B(R) 2H 7% 498 “B” (R) 1/H
K1-71 GP-024863-00 SEQUIN OUTPUT GUIDE A (@3) R AR W E TFo] = “A” ($)-03 1/H
K1-72 GP-024864-00 SEQUIN OUTPUT GUIDE A (@4) R A W E FFo] = “A” ($)-04 1/H
K1-73 GP-024865-00 SEQUIN OUTPUT GUIDE A (@5) R AP E 7to]E “A” ($)-05 1/H
K1-74 GP-024866-00 SEQUIN OUTPUT GUIDE A (@7) R AR W E TFo) = “A” ($)-07 1/H
K1-75 GP-024867-00 SEQUIN OUTPUT GUIDE A (@9) R A W E TFo] = “A” ($)-09 1/H
K1-76 GP-021722-00 SEQUIN OUTPUT GUIDE B (@3) R AA wE 7te]= “B” ($)-03 1/H
K1-77 GP-021723-00 SEQUIN OUTPUT GUIDE B (@4) R AP W E Tt = “B” ($)-04 1/H
K1-78 GP-021724-00 SEQUIN OUTPUT GUIDE B (@5) R A W E Tpo] = “B” ($)-05 1/H
K1-79 GP-021726-00 SEQUIN OUTPUT GUIDE B (@7) R AA W E 7te]= “B” ($)-07 1/H
K1-80 GP-021727-00 SEQUIN OUTPUT GUIDE B (@9) R AR W E Tt = “B” ($)-09 1/H
K1-81 SEQUIN OUTPUT GUIDE SCREW(M3xL4) | A % 7o) = I A} (M3 X 1L4) 3/H
K1-82 06011SW-2111 SEQUIN OUTPUT GUIDE SCREW WASHER(@3) | A9 #j& 7to]l = A}t 2kA (03) 3/H
K1-83 GP-024861-00 PLATE SPRING BRAKET (R) Az B ($) 1/H
K1-84 15112SC-7113 PLATE SPRING BRAKET Screw @ 2= Basl Fba} (M3 XL8) 2/H
K1-85 06011SW-2111 PLATE SPRING BRAKET Washer @223 Bl 3 2kA (03) 2/H
K1-86 11019SW-9115 PLATE SPRING BRAKET Spring Washer |3 23X3 Balgl ~2x3 ok4 (93) 1/H
K1-87 GP-022595-01 PLATE SPRING SUPORT SHAFT(R) T 22 AR S ($) 1/H
K1-88 GP-023059-00 SEQUIN PRESSER PLATE SPRING AD g F 229 1/H
K1-89 03004MC-7113 SEQUIN PRESSER PLATE SPRING SCREW | A ¥ & 2= #1}a} (M3 XL4) 2/H
K1-90 06011SW-2111 SEQUIN PRESSER PLATE SPRING WASHER | A9 ¢t9) & 2= 3 o}l4} (93) 2/H
K1-91 CL-000126-00 SPRING SHAFT COLLAR e 2= 3 51} 1/H
K1-92 03022SC-4517 SPRING SHAFT COLLAR SCREW ¢E @ 229 £ ghet Fobak (M5 XL5) 2/H
K1-93 GP-022088-00 SUPORT SHAFT SPRING AR & 2= 1/H




Lifting (L)




Assembly

Ref. No. Parts No. Note. Names of Parts F 4 Q’ ty No
K2-1 GP-019902-01 L/R Adjusting Guide Block 3}, ¢ 24 slo]= B 1/H
K2-2 SC-001312-00 L/R Adjusting Guide Block Screw 2, ¢ 24 Jlo|E B A (M5<L18) 2/H
K2-3 18048SW-3115 L/R Adjusting Guide Block Spring Washer |3, $ 24 7}o]= 5233 914 (05) 2/H
K2-4 18049SW-3111 L/R Adjusting Guide Block Washer 3}, ¢ 22 Jlo|E B2 9 944 (05) 2/H
K2-5 GP-019901-00 L/R Adjusting Bracket (L) =, % 24 2l () 1/H
K2-6 08076SC-4113 L/R Adjusting Bracket(L)Screw #, $ 24 1 () 24 M5xL12) | 2/H
K2-7 18049SW-3111 L/R Adjusting Bracket (L) Washer 2, ¢ =2 5y 3 HdAM (5) 2/H
K2-8 GP-018904-00 L/R Adjusting Screw Bracket #, ¢ =4 A B 1/H
K2-9 15089SC-7119 L/R Adjusting Screw Bracket Screw %, ¢ 24 YA B 1A YAH(M4 < L10) 2/H
K2-10 SC-000583-00 L/R Adjusting Screw , $ 248 4 1/H
K2-11 GP-018873-00 Lifting Base(L) 2= wle]2-L 1/H
K2-12 08076SC-4113 Screrw (M5 x1.12) 2 =g wo] 2 FAH(M5XL12) 2/H
K2-13 18048SW-3115 Spring Washer(95) 2= o] 223 94X (05) 2/H
K2-14 18049SW-3111 Washer(95) 2= wo] X g oty (24731 5) 2/H
K2-15 GP-005877-00 Lifting Shaft BEAE 1/H
K2-16 03022S8C-4517 Screrw (M4 xL5) 2 xg & YA (M4XL5) 2/H
K2-17 GP-005878-00 Lifting Guide Shaft g =g slol= & 1/H
K2-18 03022SC-4517 Screrw (M4 xL5) 2 xg slol= F 34 (M4 X L5) 2/H
K2-19 GP-010474-00 Lifting Slider(L) EEAR- UL 1/H
K2-20 GP-005880-01 Lifting Slider Cushion 2 Z8 &}oly FA 2/H
K2-21 GP-010246-01 Cylinder Bracker “A” A Bl “A” 1/H
K2-22 11603900B000 Stud Screw for Sylinder Bracket “A” A BHepl “A” dhiat 2/H

K2-23 GP-007552-00 Cylinder Bracker “B” Ady B “B” 1/H
K2-24 11603900B000 Stud Screw for Sylinder Bracket “B” A Bepl “B” ghia 1/H
K2-25 SN-000061-00 Bushing Nut Add Bl “B” ZAVE 1/H
K2-26 GP-009758-00 Lifting Stopper (L) 2=y 2E9-L 1/H
K2-27 11603900B000 Stud Screw for Lifting Stopper(L) g =y 253 ch}x 1/H
K2-28 11604100B000 Lifting Stopper Disk Spring BT 2EW AA 2ZY(5F: 775 L) 1/H
K2-29 GP-018871-00 Base Plate (L) wlo] & -1 1/H
K2-30 02010AF-3123 Screw Wo| 2= B T A} 4/H
K2-31 GP-008302-00 Reel Guide Shaft 2 sbol=E & 1/H
K2-32 08076SC-4113 Reel Guide Shaft Screw E 7tol = & FAHM5 X L12) 1/H
K2-33 18048SW-3115 Reel Guide Shaft Spring Washer 2 stol= & 2= ¢b4 (05) 1/H
K2-34 18049SW-3111 Reel Guide Shaft Washer d 7lol= £ 9 944 (05) 1/H
K2-35 08067ET-T121 Reel Guide Shaft Spring pin 2 slol= & A= A (3471 20=10) 1/H
K2-36 GP-008303-00 Reel Spacer g 2904 1/H
K2-37 11608700B000 Reel Guide Bracket E 7lol = Bepl (02252 4) 1/H
K2-38 08067ET-T121 Reel Guide Bracket Spring pin g slol= Bl 2= A(EHA: 2,L=10) 1/H
K2-39 08076SC-4113 Reel Guide Bracket Screw E 7tel= Bl Fpah(M5XL12) 1/H
K2-40 18048SW-3115 Reel Guide Bracket Spring Washer E ol = Bl 2 944 (5) 1/H
K2-41 18049SW-3111 Reel Guide Bracket Washer 2 slol= BaA FA (5) 2/H
K2-42 12010SN-1211 Reel Guide Bracket Nut 2 7le]= Bl FYE(MS 2%) 1/H
K2-43 11604400B000 Reel Stopper 2 2E3 1/H
K2-44 11604500B000 Reel Base 2 o] 2 1/H
K2-45 11604600B000 Reel Base spring Pin L o) 2 2x8 A(2H7: 2 L=20) 1/H




Lifting (L)




Assembly

Ref. No. Parts No. Note. Names of Parts F 49 Q ty No
K2-46 11604700B000 Reel spring g xrxe 2/H
K2-47 11604800B000 Real Washer 2 9h4 1/H
K2-48 11613800B000 Real Washer (A) -Felt 2 944 (A)-FELT 3/H
K2-49 11604900B000 Sequin Guide Wheel AP 7lol= & 4/H
K2-50 11605000B000 Wheel Stud A | 2gE “A” 2/H
K2-51 11605200B000 Wheel Stud B-1 ¥ 2HE “B” -1 1/H
K2-52 GP-008299-00 Wheel Stud B-2 8 2= “B” -2 1/H
K2-53 15029SN-3211 Wheel Stud B Nut A 2HE “B” ¥ YE (M4, 2%) 2/H
K2-54 11605500B000 Wheel Stud Grip Ring 8 2HE= I3 3 (4: 4) 4/H
K2-55 11605600B000 Wheel Stud 3 2EE thix 1/H
K2-56 11606300B000 Wheel Stud Grip Spacer | 2gE chijal A9 04 1/H
K2-57 11605700B000 Wheel Spring (L) g 2=g-L 1/H
K2-58 11605800B000 Wheel Bracket A 3 B “A” 1/H
K2-59 11605900B000 Wheel Bracket B g B “B” 1/H
K2-60 09005SC-3123 Wheel Bracket Screw 4 B M3 XL6) 2/H
K2-61 11606000B000 Wheel Bracket Stopper | B 2By 2/H
K2-62 11619700B000 Wheel Bracket Stopper Rubber A B 289 3% (L=5) 1/H
K2-63 02010AF-3123 Wheel Bracket Stopper Rubber Screw 2 B 289 3% FUA (M4 XLY) 1/H
K2-64 GP-008929-00 Sequin Base Cover(L) AP o]l 2 AW -L 1/H
K2-65 GP-008931-00 Sequin Lamp Board Stud AP Y= HE 2EHE 2/H
K2-66 02010AF-3123 Sequin Base Cover(L) Screw A o] 2 AW H}AH(M4 < L8) 2/H
K2-67 Sequin Lamp Board APz e 1/H
K2-68 18154SC-9134 Sequin Lamp Board Screw (#l) AP Y= Re A GAH(FE) (M3 XLY) 2/H
K2-69 GP-008908-01 Sequin Needle Holder Al vkE &y 1/H
K2-70 GP-043824-00 Air Cylinder ol o] 4¥ e} (CDI2B16-75A-A/SP) (44F o] %} 71%) 1/H




Lifting (R)




Assembly

Ref. No. Parts No. Note. Names of Parts F 49 Q’ ty No
K3-1 GP-019902-01 L/R Adjusting Guide Block #F, $ 24 slo)= £ 1/H
K3-2 SC-001312-00 L/R Adjusting Guide Block Screw %, $ 24 7lo]= BF Fpa (M5xL18) 2/H
K3-3 18048SW-3115 L/R Adjusting Guide Block Spring Washer |, $ 22 sjo]= B2 223 91X (05) 2/H
K3-4 18049SW-3111 L/R Adjusting Guide Block Washer #, $ =" slo|l= EF 9 914 (05) 2/H
K3-5 GP-018903-00 L/R Adjusting Bracket(R) F, ¢ 24 5 (%) 1/H
K3-6 08076SC-4113 L/R Adjusting Bracket(R)Screw 3, $ 24 Bl () A (M5%L12) | 2/H
K3-7 18049SW-3111 L/R Adjusting Bracket(R) Washer 3, ¢ 24 B ($) A (5) 2/H
K3-8 GP-018904-00 L/R Adjusting Screw Bracket #, $ =2 A B3] 1/H
K3-9 15089SC-7119 L/R Adjusting Screw Bracket Screw #, & 24 YA B A YA (M4 < 1L10) 2/H
K3-10 SC-000583-00 L/R Adjusting Screw 2, $ 28 U 1/H
K3-11 GP-018874-00 Lifting Base (R) 2 =¥ Wlo]~-R 1/H
K3-12 08076SC-4113 Screrw (M5 x1.12) 2= wo] A HAH(M5XL12) 2/H
K3-13 18048SW-3115 Spring Washer(9'5) 2 =8 wo) 2 222 obH (05) 2/H
K3-14 18049SW-3111 Washer(95) 2=y o]~ g oA (£47: 5) 2/H
K3-15 GP-005877-00 Lifting Shaft EEA 1/H
K3-16 030225C-4517 Screrw (M4 X L5) =g F 2 A (M4xL5) 2/H
K3-17 GP-005878-00 Lifting Guide Shaft 2= slol= & 1/H
K3-18 03022SC-4517 Screrw(M4 xL5) 2 Z8 slol= & aAYAF (M4XL5) 2/H
K3-19 GP-010475-00 Lifting Slider(R) 2 =8 &eolr]-R 1/H
K3-20 GP-005880-01 Lifting Slider Cushion 2 =¥ &elolr] T4 2/H
K3-21 GP-010246-01 Cylinder Bracker “A” ALY BaA “A” 1/H
K3-22 11603900B000 Stud Screw for Sylinder Bracket “A” Ay BEsl “A” st 2/H
K3-23 GP-007552-00 Cylinder Bracker “B” Ay B “B” 1/H
K3-24 11603900B000 Stud Screw for Sylinder Bracket “B” Ay BEsl “B” A 1/H
K3-25 SN-000061-00 Bushing Nut A Bl “B” RAYE 1/H
K3-26 GP-009759-00 Lifting Stopper (R) g =8 2E3-R 1/H
K3-27 11603900B000 Stud Screw for Lifting Stopper (R) I8 23 gt 1/H
K3-28 11604100B000 Lifting Stopper Disk Spring I8 2By HA AZHY(EH: 7 1/H
K3-29 GP-021711-00 Base Plate (R) wlo] =~ #-R 1/H
K3-30 02010AF-3123 Screw wlo|~ o 3 A} 4/H
K3-31 GP-008302-00 Reel Guide Shaft 2 7t = & 1/H
K3-32 08076SC-4113 Reel Guide Shaft Screw 2 7to] = & b (M5xL12) 1/H
K3-33 18048SW-3115 Reel Guide Shaft Spring Washer L slo|l= & 2Ax3) 94X (U5) 1/H
K3-34 18049SW-3111 Reel Guide Shaft Washer E 7lol= £ 9 944 (05) 1/H
K3-35 08067ET-T121 Reel Guide Shaft Spring pin  slo|lE F Az A (EX7: 2 1/H
K3-36 GP-008303-00 Reel Spacer L 2904 1/H
K3-37 11608700B000 Reel Guide Bracket 2 slo| = Bl (02252 %) 1/H
K3-38 08067ET-T121 Reel Guide Bracket Spring pin L slo|l= Bl A=8 A(FZHA: 2 1/H
K3-39 08076SC-4113 Reel Guide Bracket Screw 2 sol= Bl HpAHM5XL12) 1/H
K3-40 18048SW-3115 Reel Guide Bracket Spring Washer 2 slo|= Bl A=9) 91X (5) 1/H
K3-41 18049SW-3111 Reel Guide Bracket Washer 4 slol = Halal H ek (5) 2/H
K3-42 12010SN-1211 Reel Guide Bracket Nut 2 slo]= Bkl FYE (M5 1/H
K3-43 11604400B000 Reel Stopper 2 2E9 1/H




Lifting (R)




Assembly

Ref. No. Parts No. Note. Names of Parts F 9 Q ty No
K3-44 11604500B000 Reel Base g o] 2 1/H
K3-45 11604600B000 Reel Base spring Pin o] 223 A (2F7: 2, L=20) 1/H
K3-46 11604700B000 Reel spring q 2= 2/H
K3-47 11604800B000 Real Washer 2 b4 1/H
K3-48 11613800B000 Real Washer (A) -Felt 2 oA (A)-FELT 3/H
K3-49 11604900B000 Sequin Guide Wheel A 7ol= B 4/H
K3-50 11605000B000 Wheel Stud A 3 2= “A” 2/H
K3-51 11605200B000 Wheel Stud B-1 ¥ 2= “B-1" 1/H
K3-52 GP-008299-00 Wheel Stud B-2 3 2= “B-2” 1/H
K3-53 15029SN-3211 Wheel Stud B Nut ¥ 2 E “B” ¥ YE (M4, 2%) 2/H
K3-54 11605500B000 Wheel Stud Grip Ring d 2= O ¥ (2 4) 4/H
K3-55 11605600B000 Wheel Stud 3 2HE thix 1/H
K3-56 11606300B000 Wheel Stud Grip Spacer & 2 E A 2 o)A 1/H
K3-57 11613500B000 Wheel Spring (R) ¥ 2= -R 1/H
K3-58 11605800B000 Wheel Bracket A g B “A” 1/H
K3-59 11605900B000 Wheel Bracket B 3 B2y “B” 1/H
K3-60 09005SC-3123 Wheel Bracket Screw 2 BgA AYA(M3 <1L6) 2/H
K3-61 11606000B000 Wheel Bracket Stopper | B 2By 2/H
K3-62 11619700B000 Wheel Bracket Stopper Rubber 2 B 289 357 (L=5) 1/H
K3-63 02010AF-3123 Wheel Bracket Stopper Rubber Screw | Bl 259 18 AYAH(M4xL8) 1/H
K3-64 GP-008930-00 Sequin Base Cover(R) A wle]l 2 AW -R 1/H
K3-65 GP-008931-00 Sequin Lamp Board Stud AP Y= HE 2EHE 2/H
K3-66 02010AF-3123 Sequin Base Cover(R) Screw Al wlo) 2 A FrAp(M4 X L8) 2/H
K3-67 Sequin Lamp Board AP Y= RE 1/H
K3-68 18154SC-9134 Sequin Lamp Board Screw (i) AP A= RE FAJAH(E) (M3 <L8) 2/H
K3-69 GP-08908-01 Sequin Needle Holder A4 v &Y 1/H
K3-70 GP-043824-00 Air Cylinder oo} t} (CDJ2B16-75A-A/SP) (44F °|& 71%) 1/H




Pneumatic Mechanism




Assembly

Ref. No. Parts No. Note. Names of Parts F 49 Q’ ty No
K4-1 11607300B000 Filter Regulator 2 @4 e (AW2001-02BG) 1
K4-3 02023SC-7113 Filter Regulator Bracket Screw gZdlole] 24 Bl Fupak(M4xL8) 2
K4-4 18014SW-3115 Filter Regulator Bracket Spring Washer |@lZdlo]g 2B eA 2= (54 7:04) 2
K4-5 18015SW-3111 Filter Regulator Bracket Washer dFdole 24 Bl H oM (2AA:04) 2
K4-6 11607500B000 Finger Valve 7] WE (VHK3-02S-02S) 1
K4-7 11607600B000 Stud for Finger Valve A W 2HE 2
K4-8 05014SC-4113 Finger Valve Screw FA WH FH A (M4 x1L25) 2
K4-9 11607700B000 Elbow AR (1/4") 1
K4-10 11607800B000 Couple Ring #E% (KK13P-02M) 1
K4-11 11609400B000 Pressure Switch ke ~91x] 1
K4-12 11607900B000 Urethane Hose S48 £2(TU0S05B) -
K4-13 11607200B000 Fixed Plate for Air Solenoid T Edl ol 2 1
K4-14 15039SC-4113 Fixed Plate for Solenoid Screw £ o= A HA YA (M4 x1L10) 2
K4-15 18014SW-3115 Fixed Plate for Solenoid Spring Washer |&dXxol= 25 223 oLy (£X47:04) 2
K4-16 06003SW-2111 Fixed Plate for Solenoid Washer Edlxol= ¥-2 | A (2373:04) 2
K4-17 11607100B000 Manifold Block WUEY £2(SS5Y5-41-02-C6) 1
K4-18 11606700B000 Solenoid Valve Z¥| 0= WH (SY5140-5MZ) 2
K4-19 11606800B000 Silencer 287 (ASN2-02) 2
K4-20 11607000B000 Nipple U= (KQ2H08-02S) 2
K4-21 11021SC-4113 Manifold Block Screw Wy EY £5 HvhAH(M4xL38) 4
K4-22 18014SW-3115 Manifold Block Spring Washer Uy 55 223 M (537:04) 4
K4-23 18015SW-3115 Manifold Block Washer WU Zdy £5 9 oA (ZA7:04) 4
K4-24 11606900B000 Nipple U= (KQ2H06-02S) 4
K4-25 11608000B000 Urethane Hose $dg £2(TU0625B) -
K4-26 11606500B000 Nipple UZ(KQ2T06-04) 2/H
M4-27 11021SC-4113 Nipple Screw YE(KQ2T06-04) 1}4H(M4 xL30) 1/H
K4-28 11609500B000 Plug e 4
K4-29 11608100B000 Urethane Hose $dg £2(TU0425B) -
K4-30 11606500B000 Nipple U (KQ2L04-M5) 2/H
K4-31 11606400B000 Air Cylinder oflo] A 1/H
K4-32 11608600B000 Air Hose Cover Bracket 4 22 Aw BgA 9
K4-33 07016SC-4113 Air Hose Cover Bracket Screw T 22 AW B A (M4 xL12) 18
K4-34 18014SW-3115 Air Hose Cover Bracket Spring Washer |3 &2 AW Baall 229 94 (E37:04) 18
K4-35 18015SW-3111 Air Hose Cover Bracket Washer TH =AY Bl 9 obH (23 7:04) 18
K4-36 11608200B000 Air Hose Cover A FgE2 AW “A” 1
K4-37 11608300B000 Air Hose Cover B THE2AH “B” 1
K4-38 11608400B000 Air Hose Cover C TEHE2 AN “C” 1
K4-39 11608500B000 Air Hose Cover D TEE2 AW “D” 1
K4-40 02010AF-3123 Air Hose Cover Screw F4E2 AW AU (M4 x1L8) 18




S
O
=>
o
@
=
S
o
D
w




Ref. No. Parts No. Note. Names of Parts F 49 Q’ ty Ass;:)nbly
K5-1 11609904BH00 L  [Upper Shaft Cover(A) Ass’ y 35 AW (A= 1/H-1
K5-2 GP-017715-00 L Bracket for Upper Shaft A W3 Bl A 1/H-1
K5-3 02010SC-3123 Upper Shaft Cover Screw s Aw Fvkak 2/H
K5-4 11610400H000 Upper Shaft Cover(L) Ass’ y 35 AW (= 1
K5-5 02023SC-7113 [Upper Shaft Cover(L) Ass’ y Screw 335 A (3 = A 2
K5-6 11610504BH00 R |[Upper Shaft Cover(A) Ass’ y & A (A= 1/H-1
K5-7 GP-017716-00 R Bracket for Upper Shaft A N Bl A 1/H-1
K5-8 11610704BH00 B [Upper Shaft Cover(A) Ass’ y 3 A (A2 1/H-1
K5-9 11602900H000 Sequin Presser Foot Ass’ y M =8 (2)-2454 1/H
K5-10 11602900B000 Sequin Presser Foot Ass’ y M =38 (2)-oF4& 1/H
K5-11 11602800B000 Sequin Needle Fixed Holder WA vs 24 &9 1/H
K5-12 03020SC-A001 Sequin Needle Fixed Holder Screw WA vls 24 & #Avat 1/H
K5-13 11012PR-B001 Thread Guide (New) R Tl = 1/H

10400016B000 Thread Guide (L) (4C) ek (3}) (40) 1/H
10400012B000 Thread Guide (L) (6C) P2 ek (3}) (6C) 1/H
K5-14 10400013B000 Thread Guide (L) (9C) ek (3}) (9C) 1/H
10400014B000 [Thread Guide (L) (12C) P ek (3}) (120) 1/H
10400015B000 [Thread Guide (L) (15C) el (3}) (15C) 1/H
10400226B000 Thread Guide (L) Spring(4C) e (3h) 2= (4C) 1/H
10400222B000 Thread Guide (L) Spring(6C) P2 (3h) 2= (6C) 1/H
K5-15 10400223B000 Thread Guide (L) Spring(9C) P2k (3h) 2= (9C) 1/H
10400224B000 Thread Guide (L) Spring(12C) P ek (1) =3 (12C0) 1/H
10400225B000 Thread Guide (L) Spring(15C) P2 (3h) 2= (15C) 1/H
GP-016987-01 Head Face Plate (L) (4C) &l == (3}) (4C) 1/H
GP-016988-01 Head Face Plate (L) (6C) 8l == (3}) (6C) 1/H
K5-16 GP-016989-01 Head Face Plate (L) (9C) &l = g (3h) (9C) 1/H
GP-016990-01 Head Face Plate (L) (12C) &l == 2 (3}) (12C) 1/H
GP-016991-01 Head Face Plate (L) (15C) 8l == (3}) (15C) 1/H
K5-17 116029001000 PRESSER FOOT (SEQUIN-SA) WA = () SA 1/H

Note) L:Left R:Right B:Both




M-SEQUIN DEVICE
(SQ41i)




( CONTENTS

MO Feedlng (L) t e e eee eeeteaeeecaeseeenesusaeseestestescsneseseesneaneans
M1 Feedlng (R) C et e eeeaeeteeteeceecaneaceeeeneateaesestestesoanaan e

M2. Llftlng (L) cee e sas s es sesceeseesresssos e eeeese st e ses see a0 sas nus bes

M3. Lifting (R)

M4 Pneumatlc Mechanlsm Ceeeee ettt eet et et ase sttt seesesses e nse

190

196

202

206

210



Feeding (L)

/// !
, I
/0
i/ !
/) I
oa
9
/) \
/
)/ a L
/1 h
/) !
/; !
/' I
/' I
// I
(f |
I
I
Iy !
' ‘
| I
Iy !
I Ml !
Iy !
' ‘
I
\} 0 |
| |
5
\} v !
[y o !
Iy !
I
i (
[ |
A |
te :7\
//// !
) I
I
N A I
N v Pl
o P
™~ o L I
| [
il 00 H\
! 7
o P ) -
| v - \‘ﬂ .z

{:
\

C

2y~

A
7/

/N
©




SWF

Ref. No.| Parts No. Note. Names of Parts F H Q ty Assl\eI:)nbly
MO0-01 GP-048306-00 Sequin Base (L) MIZ2! B0l A (£ 1/H
MO0-02 GP-048103-01 Sequin Supply Base"A2"(L) HZ =2 HIOIA"A2"(E) 1/H
MO0-03 GP-036776-00 Sequin Output Guide"B2"(L)-(®3) M2 & J101£"B2"(X)-03 1/H
MO0-04 GP-036778-00 Sequin Output Guide"B2"(L)-(®5) HIZ & D101 £"B2"(X)-05 1/H
MO0-05 GP-036779-00 Sequin Output Guide"B2"(L)-(®7) HI2 BiE J101="B2" (=) -7 1/H
MO0-06 GP-036780-00 Sequin Output Guide"B2"(L)-(®9) HIZ BiE J101="B2" (FH)-®9 1/H
MO0-07 15112SC-7113 Sequin Supply Base "B" Screw M2 2 HOIA“B" & LIAHM3 X L8) 2/H
MO0-08 06011SW-2111 Sequin Supply Base Screw Washer HZ =32 HolA ELIAL A (03) 8/H
MO0-09 GP-036757-00 Sequin Supply Base "B"-L HZ =3 HolA"B" (&) 1/H
MO0-10 GP-036772-00 Sequin Output Guide"B1"(L)-(®3) HIZ BiE J101="B1" () -®3 1/H
MO-11 GP-036773-00 Sequin Output Guide"B1"(L)-(®5) HIZ BiE J101="B1" () -®5 1/H
MO0-12 GP-036774-00 Sequin Output Guide"B1"(L)-(®7) M2 BiE J101E"B1"(F)-07 1/H
MO0-13 GP-036775-00 Sequin Output Guide"B1"(L)-(®9) HIZ BiE J101E"B1"(F)-®9 1/H
MO0-14 03004MC-7113 Sequin Output Guide Screw(M3 X L4) | A& BiZ J101S DELIAHM3 X L4) 2/H
MO0-15 06011SW-2111 Sequin Output Guide Screw Washer(®3) M2 BHE J10IS DELIAF LA (93) 2/H
MO0-16 09005SC-3123 Sequin Supply Base "A" Screw H# =32 HoIAA" ELIAHMS X L6) 6/H
MO0-17 GP-036755-03 Sequin Supply Base"A1"-L M2 Z2 HIOIA A" (X 1/H
MO0-18 GP-036730-00 Output Guide "A2"-(D3) HHZE JOIEA2-03 1/H
MO0-19 GP-036731-00 Output Guide "A2"-(P5) BiZE JH0IEA2-05 1/H
MO0-20 GP-036732-00 Output Guide "A2"-(7) BHZE JI0ISA2-07 1/H
MO0-21 GP-036733-00 Output Guide "A2"-($9) BHZ JH0ISA2-09 1/H
MO0-22 GP-036781-02 Output Guide "A3"-L BHZ JHOISA3(X) 1/H
MO0-23 GP-036766-00 Sequin Output Guide "B"(L)-(®3) M2 BiZE Jt01="8"(F)-03 1/H
MO0-24 GP-036768-00 Sequin Output Guide "B"(L)-(P5) M2 BiE Jt01='8 ‘( h-®5 1/H
MO0-25 GP-036769-00 Sequin Output Guide "B"(L)-($7) HI2 BiE D01 E"8" () -7 1/H
MO0-26 GP-036770-00 Sequin Output Guide "B"(L)-(P9) M2 & JH0l="B"(F) -9 1/H
MO0-27 03004MC-7113 Sequin Output Guide Screw(M3 X L4) | A& 8iZ J101S DELIAHM3 X L4) 2/H
MO0-28 GP-047635-01 Sequin Cutting Mes (L) HI2 B HA(R) 1/H
MO0-29 GP-021152-01 Sequin Cutting Mes Presser Plate N2 ZE A 22 E(L) 1/H
MO0-30 GP-035693-00 Sequin Cutting Mes Fix Screw M2 B 0lA DELIANG/64%, n=40) | 1/H
MO0-31 SC-000632-01 Mes Return Spring Fix Screw HA SH AT DF LIA 1/H
MO0-32 GP-036783-00 Sequin Feeder motor Lever "L" M2 22 28 At (F) 1/H
MO0-33 PN-000589-00 Roller Hinge Pin 222 8K & 1/H
MO0-34 BR-000119-00 Bearing Bl 01 2 (684Z22) 1/H
MO0-35 15112SC-7113 Motor Driving Lever Screw 2EH PS8l ELEAHMSE X L8) 5/H
MO0-36 PN-000591-00 Driving Lever Connecting Pin S ¢z ® 2/H
MO0-37 BR-000075-00 Driving Lever Connecting Pin Bearing | 2 SdlH &1Z T HOZ 4/H
MO0-38 GP-036595-02 Sequin Supply Lever Return Spring HE =2 At S 2AZH(L-F) 1/H
MO0-39 0204MC-8118 Sequin Supply Lever Return Spring Screw AR T g B9 223 AUAHM3 X L4) 2/H
MO0-40 GP-036726-00 Sequin Feeder Lever"B1" & =2 it 1" 1/H
MO0-41 GP-036724-01 Sequin Feeder Lever"A" N2 32 dItH A" 2/H
MO0-42 GP-019827-00 Sequin Supply Rod(L) H&H 22 25(H) 2/H
MO0-43 11615700B000 Sequin Supply Lever Pin M2 32 ditf & 2/H
M0-44 GP-010176-00 Sequin Supply Rod Spring(L) N2 32 25 AZ2(F) 2/H
MO0-45 08007SC-4517 Sequin Supply Rod Screw HN&H 232 25 28 A3K](M3 X L) 2/H
MO0-46 15112SC-7113 Motor Driving Lever Screw QH S I ELIAKM3 X L8) 2/H
MO0-47 GP-005049-00 Sequin Supply Rod Stopper Spacer N2 32 25 AEH AHOIM 2/H
MO0-48 GP-008268-00 Sequin Supply Rod Stopper"A" N2 233 2 AEH'A" 1/H
MO0-49 15112SC-7113 Sequin Supply Rod Stopper Screw A &7 22 289 HUAL (M3XL8) 2/H
MO0-50 11019SW-9115 Sequin Supply Rod Stopper Spring Washer A 5 25 2EH AZGAK03) 2/H




Feeding (L)




SWF

Ref. No. Parts No. Note. Names of Parts F 49 Q’ ty Assl::)nbly
MO0-51 06011SW-2111 Sequin Supply Rod Stopper Washer | M2 32 25 AEIH 2LAF (O3) 2/H
MO0-52 WS-000070-00 Washer for Sequin Holder Base E0 HIolA 2AM 2/H
MO0-53 11615200B000 Sequin Mes Return Spring Bracket | A& A 2I& AZ2l E2434 1/H
MO0-54 15039SC-4113 Mes Spring Guide Screw HA AT JI0IS AT (M3XL15) 1/H
MO0-55 GP-021153-02 Mes Return Spring (L) HA =3 AZ2(L) 1H
MO0-56 15112SC-7113 Sequin Mes Return Spring Bracket Screw M2 HIA 28 AZE B3 ELIAHM3XLS) 2/H
MO0-57 GP-036782-00 Plate Spring Bracket "A"(L) TrA T Yet3"A" (A 1H
MO0-58 GP-036758-00 Sequin Supply Guide "A"-L($3) N& 2= J0IE"A"(E)(D3) 1/H
MO0-59 GP-036759-00 Sequin Supply Guide "A"-L(P5) M2 22 0| E"A"(EH)(P5) 1/H
MO0-60 GP-036760-00 Sequin Supply Guide "A"-L(P7) M2 == JH0IE"A"(EH)(D7) 1/H
MO0-61 GP-036761-00 Sequin Supply Guide "A"-L($9) M2 32 JH0IZ"A"(ZH)(P9) 1/H
MO0-62 GP-008287-00 Sequin Supply Guide Plate "A" M2 == Jt0IS OFLHEH'A" 1/H
MO0-63 09005SC-3123 Sequin Supply Guide Plate Screw N2 32 JH0|E Ot B EILIAF (M3 X L6) | 1/H
MO0-64 11019SW-9115 Sequin Supply Guide Plate Spring Washer N2 32 JH0IE Ot B AZed QFAF(93) | 1/H
MO0-65 06011SW-2111 Sequin Supply Guide Plate Washer | M2 32 Jt0IS QHLIE Z2AF (93) 1/H
MO0-66 GP-036736-00 Pressure Plate Spring "B" Qted mrAIme'g" 2/H
MO0-67 03004MC-7113 Sequin Supply Guide Plate Spring Screw HZ BIZ JH0I1S B AZE ELIAF (M3 X L4) 4/H
MO0-68 11019SW-9115 Sequin Supply Guide Plate Spring Washer M2 HiZE JH0IS B AZE QHAF  (93) 4/H
MO0-69 06011SW-2111 Sequin Supply Guide Plate Washer | A3 B J10I= B AT B QAF (03) 4/H
MO0-70 15112SC-7113 Plate Spring Bracket Screw HE 32 BAZY 52131 ZLIAL (M3XL8) 2/H
MO-71 11019SW-9115 Plate Spring Bracket Screw Washer | H2 33 HAZZ 52131 AT GAHDI) 2/H
MO0-72 06011SW-2111 Plate Spring Bracket Washer N2 33 TATZ 22130 HAAHDI) | 2/H
MO0-73 GP-036596-04 Sequin Supply Lever Return Spring | M3 22 dltH 23 AT (L-R) 1/H
MO0-74 GP-036728-01 Sequin Feeder Lever"B2" M& == did“B2" 1/H
MO0-75 GP-008269-00 Sequin Supply Rod Stopper "B" HN& 28 2 AEH"B" 1/H
MO0-76 GP-036734-02 Plate Spring Bracket "B" ATy "etag” 1/H
MO-77 GP-036762-00 Sequin Supply Guide "B"(L)(P3) M2 =2 Jt0l EB(&H)(D3) 1H
MO0-78 GP-036763-00 Sequin Supply Guide "B"(L)(P5) M2 =2 Jt0l EB(&H)(D5) 1H
MO0-79 GP-036764-00 Sequin Supply Guide "B"(L)(P7) M2 2= IOl EB(&) (D7) 1/H
MO0-80 GP-036765-00 Sequin Supply Guide "B"(L)($9) M2 2= Jt0I EB(&H)(D9) 1/H
MO0-81 11617000B000 Sequin Supply Guide Plate M2 == Jt0IE oL & 1/H
MO0-82 15112SC-7113 Plate Spring Bracket Screw oATE 9213 HUAF(M3XL8) 4/H
MO0-83 11019SW-9115 Plate Spring Bracket Spring Washer | & A2l 2|31 A2l QA (P3) 4/H
MO0-84 06011SW-2111 Plate Spring Bracket Washer o AT Sep3l & 2t A (93) 4/H
MO0-85 GP-043686-02 Pressure Plate Spring Cover oted mrA el goj 2/H
MO0-86 03410200H000 Sequin Supply Motor N2 == 2H (103H548-0440) 2/H
MO0-87 11601300B000 Sequin Knob RS iE(E,M%)—SINGLE TYPE 1/H
MO0-88 03022SC-4517 Sequin Knob Screw M2 =5 =8 ELIAL (M4XL5) 2/H
MO0-89 09007SC-4113 Sequin Supply Motor Screw N2 33 28 ELAF (M3 X L12)| 4/H
MO0-90 06011SW-2111 Sequin Supply Motor Washer M2 =2 26 E2AAF (D3) 4/H
MO0-91 07016SC-4113 Sequin Base Screw M2 #I0IA ELIAKM4A X L12) 1/H
M0-92 | 18014SW-3115 Sequin Base Spring Washer HIZ HIOoIA AT QA (D4) 1/H
MO0-93 18015SW-3111 Sequin Base Washer M2 HIoIA T 2tA (D4) 1/H
MO0-94 LM-000015-00 Sequin Feed LM-Guide M2 015 LM-JL0I &(=X) 1/H
M0-95 07016SC-4113 Sequin Base Screw M2 #I0IA ELIAKM4A X L12) 4/H
M0-96 | 18014SW-3115 Sequin Base Spring Washer HIZ HIOIA AT QLA (D4) 4/H
MO0-97 18015SW-3111 Sequin Base Washer M2 HI0IA &2t H(D4) 4/H
M0-98 GP-048308-00 Moving Bracket olsEet3t 1/H
MO0-99 GP-048096-01 Motor Bracket 2H et 1/H
MO0-100 PL-000023-01 Motor Pulley-A 2H 22 A 1/H




Feeding (L)




SWF

Ref. No. Parts No. Note. Names of Parts F H Q’ ty Ass;:)nbly
MO0-101 BE-000332-00 Belt HE 1/H
MO0-102 PL-000024-01 Motor Pulley-B 2H Z2/-B 1/H
MO0-103 | LM-000014-01 Ball Screw LM Guide SAIRLMII0IE 1/H
MO0-104 | 07016SC-7113 Sequin Base Screw M2 #I0IA ELIAKM4A X L12) 4/H
MO0-105 18014SW-3115 Sequin Base Spring Washer M2 HIolA A2 LM (d4) 4/H
MO0-106 | 18015SW-3111 Sequin Base Washer M2 HIoIA H2tA(D4) 4/H
MO0-107 | GP-048095-01 Motor Mounted plate DEEEN S 1/H
MO0-108 15042SC-3123 Screw (M4XL6) SH I DE LEAHM4XLE) 2/H
MO0-109 | BR-000271-00 Ball Screw Bearing = A3 HOE 2/H
MO0-110 ST-000255-01 Connecting Shaft for Ball Screw SAIRAES 1/H
MO0-111 BS-000060-01 Bushing A 4 1/H
MO0-112 SC-001800-00 Magnetic Board Stud OtJUIE S AHE 2/H
MO0-113 BD-000891-01 Magnetic Board OI2uE 2= 1/H
MO0-114 10011SC-8119 Screw (M3XL6) LEAF (M3XL6) 2/H




Feeding (R)




SWF

Ref. No. Parts No. Note. Names of Parts F 49 Q’ ty Assl::)nbly
M1-01 GP-048307-00 Sequin Base (R) MIZ 0l A(R) 1/H
M1-02 GP-036791-01 Sequin Supply Base "A2"(R) N2 22 HI0IA "A2"(R) 1/H
M1-03 GP-036809-00 Sequin Output Guide "B2"(R)-(®3) | A& tHE Jt0I ="B2"(R)-$3 1H
M1-04 GP-036810-00 Sequin Output Guide "B2"(R)-(®5) | M2 tiE JI0I&"B2"(R)-d5 1/H
M1-05 GP-036811-00 Sequin Output Guide "B2"(R)-(®7) | A& Hi= J10I1="B2"(R)-d7 1/H
M1-06 GP-036812-00 Sequin Output Guide "B2"(R)-(®9) | MI& HHE J10I ="B2"(R)-P9 1H
M1-07 15112SC-7113 Sequin Supply Base "B" Screw N2 32 HOlAB" ELIAKM3 X L8) 2/H
M1-08 06011SW-2111 Sequin Supply Base Screw Washer | M2 33 Hl0lA ZLIAF 2bH(®3)| 8/H
M1-09 GP-036792-00 Sequin Supply Base "B"(R) M2 22 HI0IA"B"(R) 1/H
M1-10 GP-036805-00 Sequin Output Guide "B1"(R)-(®3) | M2 & J10I1EB1(R)-®3 1/H
M1-11 GP-036806-00 Sequin Output Guide "B1"(R)-(®5) | A& HiZE D101 =B1(S)-®5 1H
M1-12 GP-036807-00 Sequin Output Guide "B1"(R)-(®7) | A& UIZE J10I=EB1(S)-®7 1H
M1-13 GP-036808-00 Sequin Output Guide "B1"(R)-(®9) | A& HHZ J10I =B1(R)-®9 1/H
M1-14 03004MC-7113 Sequin Output Guide Screw (M3 X L4) N2 BHE JH0I= DELIAKMI X L4) 2/H
M1-15 06011SW-2111 Sequin Output Guide Screw Washer ($3) N2 BHE Jt0IE DB LA & A (93) 2/H
M1-16 09005SC-3123 Sequin Supply Base "A" Screw N2 32 HOIA“A" ELIAM3 X L6) | 6/H
M1-17 GP-036790-03 Sequin Supply Base "A1"(R) M2 22 HI0IA"A1"(R) 1/H
M1-18 GP-036730-01 Output Guide "A2"-(D3) = D10l =A2-03 1/H
M1-19 GP-036731-01 Output Guide "A2"-(D5) HHZ JI0l =A2-05 1/H
M1-20 GP-036732-01 Output Guide "A2"-(D7) & D10l EA2-07 1H
M1-21 GP-036733-01 Output Guide "A2"-(D9) & D10l EA2-09 1/H
M1-22 GP-036813-02 Output Guide "A3"(R) HHZE JIOIZ2"A3"(R) 1/H
M1-23 GP-036801-00 Sequin Output Guide "B"(R)-(@3) M2 BiE Jt0I="B"(R)-$3 1H
M1-24 GP-036802-00 Sequin Output Guide "B"(R)-(@5) M& tiE 10l E"B"(R)-d5 1/H
M1-25 GP-036803-00 Sequin Output Guide "B"(R)-(@6) M2 HiE Jt0IE"B"(R)-d7 1/H
M1-26 GP-036804-00 Sequin Output Guide "B"(R)-(@7) M2 & Jt0I="B"(R)-P9 1/H
M1-27 03004MC-7113 Sequin Output Guide Screw (M3 X L4) | A2 Hi1Z Jt0IS DELIAHMS X L4) 2/H
M1-28 GP-048326-00 Sequin Cutting Mes (R) N ZE HA(R) 1/H
M1-29 GP-021749-01 Sequin Cutting Mes Presser Plate M2 B HlA SdHEE(R) 1H
M1-30 GP-035693-00 Sequin Cutting Mes Fix Screw HE 2 HA DFLIAN9/64%, n=40) 1/H
M1-31 SC-000632-01 Mes Return Spring Fix Screw HA S AZE DA LA 1/H
M1-32 GP-036815-00 Sequin Feeder motor Lever "R" M2 2= 26 d(R) 1/H
M1-33 PN-000589-00 Roller Hinge Pin 229 8X m 1/H
M1-34 BR-000119-00 Bearing Hl 1 2!(68422) 1/H
M1-35 15112SC-7113 Motor Driving Lever Screw 2H 2= dlt ELIAKM3 X L8) 5/H
M1-36 PN-000591-00 Driving Lever Connecting Pin IEgH o2& T 2/H
M1-37 BR-000075-00 Driving Lever Connecting Pin Bearing ey HZ B oHoE 4/H
M1-38 GP-036597-02 Sequin Supply Lever Return Spring | A& 22 2l 23 AZ& 1/H
M1-39 0204MC-8118 Sequin Supply Lever Return Spring Screw H2 33 it S AT ELIAM3 X L4) 2/H
M1-40 GP-036726-00 Sequin Feeder Lever "B1" N == el “B1" 1/H
M1-41 GP-036724-00 Sequin Feeder Lever "A" HZ 32 i A" 2/H
M1-42 GP-019827-00 Sequin Supply Rod (L) N2 32 25(L) 2/H
M1-43 11615700B000 Sequin Supply Lever Pin HZ2 22 4t = 2/H
M1-44 GP-010177-00 Sequin Supply Rod Spring (R) HE 33 2C AZT2(R) 2/H
M1-45 08007SC-4517 Sequin Supply Rod Screw N2 32 2E 18 AGF(M3XL5) 2/H
M1-46 15112SC-7113 Motor Driving Lever Screw 2H 7S it ELIAKM3 X L8) 2/H
M1-47 GP-005049-00 Sequin Supply Rod Stopper Spacer | M2 22 25 AEH AHOIA 2/H
M1-48 GP-008268-00 Sequin Supply Rod Stopper "A" M2 33 25 AEH"A" 1H
M1-49 15112SC-7113 Sequin Supply Rod Stopper Screw N2 32 2C AEH ZUA(M3 X L8) 2/H
M1-50 11019SW-9115 Sequin Supply Rod Stopper Spring Washer | M2 32 25 AEH AT QA (D3) 2/H

——o




Feeding (R)




SWF

Ref. No.| Parts No. Note. Names of Parts F H Q ty Ass;;:)nbly
M1-51 06011SW-2111 Sequin Supply Rod Stopper Washer | M2 22 25 AEH HAMH(PI)| 2/H
M1-52 WS-000070-00 Washer for Sequin Holder Base E0G HIolA 2AM 2/H
M1-53 11615200B000 Sequin Mes Return Spring Bracket | A& A 2I& AZ2l 22434 1/H
M1-54 15039SC-4113 Mes Spring Guide Screw BiA AZE JH0IE A F(M3 X L15) 1/H
M1-55 GP-021751-02 Mes Return Spring (L) A =SH AZE(L) 1/H
M1-56 15112SC-7113 Sequin Mes Return Spring Bracket Screw NZ A 28 AZY St ZLIA(M3 X L8) 2/H
M1-57 GP-036814-00 Plate Spring Bracket "A"(R) oA 5H2I3"A"(R) 1/H
M1-58 GP-036793-00 Sequin Supply Guide "A"-R(P3) M2 =2 JI0IE"A"(R)(D3) 1/H
M1-59 | GP-036794-00 Sequin Supply Guide "A"-R(d5) M2 22 JI0IS"A(2)(®5) 1H
M1-60 GP-036795-00 Sequin Supply Guide "A"-R(d7) M2 =2 JI0IE"A"(R)(D7) 1/H
M1-61 | GP-036796-00 Sequin Supply Guide "A"-R($9) N2 22 10| E"AY(2)(P9) 1H
M1-62 GP-008287-00 Sequin Supply Guide Plate "A" M& 32 Jt0IS OFHLHEHA" 1/H
M1-63 09005SC-3123 Sequin Supply Guide Plate Screw MZ 32 Jt01E QLY B ZILEAM3 X L6) 1/H
M1-64 11019SW-9115 Sequin Supply Guide Plate Spring Washer HZ 52 Jt0IS CHAE AT QFAHD3) 1/H
M1-65 06011SW-2111 Sequin Supply Guide Plate Washer | A2 33 Jt0IS OHLIE H 2t AKD3) 1/H
M1-66 GP-036736-00 Pressure Plate Spring "B" Qhed mAITal'g" 2/H
M1-67 03004MC-7113 Sequin Supply Guide Plate Spring Screw M2 HHE Jt0lE B AZEl ELIAF (M3 X L4) 4/H
M1-68 11019SW-9115 Sequin Supply Guide Plate Spring Washer HZ BE JH0IS B AZE QLAHD3) 4/H
M1-69 06011SW-2111 Sequin Supply Guide Plate Washer | Jl2 BiZ J10|= T AT ZQAHD3) 4/H
M1-70 15112SC-7113 Plate Spring Bracket Screw HE 33 BAZY =213 ZLAM3 X L8) 2/H
M1-71 11019SW-9115 Plate Spring Bracket Screw Washer | M2 22 BAZ Se231 AZ2 QAHDI) 2/H
M1-72 06011SW-2111 Plate Spring Bracket Washer N2 32 BHAZE B3 HAHDI) 2/H
M1-73 GP-036596-04 Sequin Supply Lever Return Spring | A& 22 dit 234 AZ2 1/H
M1-74 GP-036728-00 Sequin Feeder Lever"B2" M2 32 dit“B2" 1/H
M1-75 GP-008269-00 Sequin Supply Rod Stopper "B" N3 2 285 AEH'B" 1/H
M1-76 GP-036734-02 Plate Spring Bracket "B" ATy "etag” 1/H
M1-77 GP-036797-00 Sequin Supply Guide "B"(R)(P3) M& 32 JH0IEB(R)(P3) 1/H
M1-78 GP-036798-00 Sequin Supply Guide "B"(R)(®5) M2 32 J0IEB(R)(P5) 1H
M1-79 GP-036799-00 Sequin Supply Guide "B"(R)(®7) M2 22 JI0IEB(R) (D7) 1/H
M1-80 GP-036800-00 Sequin Supply Guide "B"(R)($9) M2 52 JH0IEB(R)(P9) 1/H
M1-81 11617000B000 Sequin Supply Guide Plate NZ& 22 J0lE oFLHE 1/H
M1-82 15112SC-7113 Plate Spring Bracket Screw o ATY Sepal ELA (M3 XLS) 4/H
M1-83 11019SW-9115 Plate Spring Bracket Spring Washer | 2t AZ 2 5aj31 ALZ 914 (03) 4/H
M1-84 06011SW-2111 Plate Spring Bracket Washer AT Se3l 8 A (93) 4/H
M1-85 GP-043686-02 Presure Plate Spring Cover ohed mrA el GO 2/H
M1-86 03410200H000 Sequin Supply Motor M3 =2 28 (103H548-0440) 2/H
M1-87 11601300B000 Sequin Knob HE =8 = 2(%X,ME)-Single Type 1/H
M1-88 03022SC-4517 Sequin Knob Screw M3 =5 =2 ELIAKM4 X L5) 2/H
M1-89 09007SC-4113 Sequin Supply Motor Screw MN& 32 26 ELAM3 X L12) | 4/H
M1-90 06011SW-2111 Sequin Supply Motor Washer N2 32 28 E2AA(D3) 4/H
M1-91 07016SC-4113 Sequin Base Screw M2 HlolA ZLEAKM4 X L12) 2/H
M1-92 18014SW-3115 Sequin Base Spring Washer M2 HIOIA A2 9 H(d4) 2/H
M1-93 | 180158W-3111 Sequin Base Washer NI HI0IA B2k A (D4) 2/H
M1-94 LM-000015-00 Sequin Feed LM-Guide M& 0I5 LM-Jt0IE(X) 1/H
M1-95 07016SC-4113 Sequin Base Screw M2 #I0IA ELIAHM4A X L12) 4/H
M1-96 18014SW-3115 Sequin Base Spring Washer M2 HIOIA A2 9 H(d4) 4/H
M1-97 | 18015SW-3111 Sequin Base Washer M2 BIOIA & 2tA(D4) 4/H
M1-98 GP-048308-00 Moving Bracket olsse 1/H
M1-99 GP-048295-00 Motor Bracket 2H B3t 1/H
M1-100 PL-000023-01 Motor Pulley-A 2H Z21 A 1/H




Feeding (R)




SWF

Ref. No.| Parts No. Note. Names of Parts F H Q ty Ass;;:)nbly
M1-101 BE-000332-00 Belt HE 1/H
M1-102 PL-000024-01 Motor Pulley-B 2H Z2I-B 1H
M1-103 LM-000014-01 Ball Screw LM Guide 2A3FLM II0IE 1/H
M1-104 | 07016SC-7113 Sequin Base Screw M2 HlIolA ZLEAKM4 X L12) 4/H
M1-105 | 18014SW-3115 Sequin Base Spring Washer M2 HIOIA A2 9 H(d4) 4/H
M1-106 | 18015SW-3111 Sequin Base Washer M2 HIoIA T 2tA (d4) 4/H
M1-107 | GP-048095-01 Motor Mounted plate SDEHEBPBN R m 1/H
M1-108 15042SC-3123 Screw (M4XL6) 2H &2 DE LEAHM4XLE) 2/H
M1-109 BR-000271-00 Ball Screw Bearing = A3 HH 2/H
M1-110 ST-000255-01 Connecting Shaft for Ball Screw SAIRHAES 1/H
M1-111 BS-000060-01 Bushing A ZAl 1/H
M1-112 SC-001800-00 Magnetic Board Stud OtJUIE BE AHE 2/H
M1-113 BD-000891-01 Magnetic Board OI2uE 2= 1/H
M1-114 10011SC-8119 Screw (M3XL6) LEAF (M3XL6) 2/H




Lifting (L)




SWF

Ref. No.| Parts No. Note. Names of Parts F H Q ty Ass;;:)nbly
M2-01 GP-019902-05 L/R Adjusting Guide Block X, 2 & J0|1E =Y 1/H
M2-02 SC-001552-01 L/R Adjusting Guide Block Screw #, 4 24 7tol= E& H}AM5 X L30 2/H
M2-03 18048SW-3115 L/R Adjusting Guide Block Spring Washer 3, § 24 Jto|= EE2ZE 9M(05) 2/H
M2-04 | 18049SW-3111 L/R Adjusting Guide Block Washer | %, @ X3 J}0|E 22 2t H(05) 2/H
M2-05 GP-048102-01 L/R Adjusting Bracket (L) o, @ XE =getEi(H) 1/H
M2-06 SC-001551-01 L/R Adjusting Bracket (L) Screw A, 2 X S2p3U(R) DBLUAMS X L12)| 2/H
M2-07 18049SW-3111 L/R Adjusting Bracket (L) Washer I 2 B E3(H) EAN(05) 2/H
M2-08 GP-018904-01 L/R Adjusting Screw Bracket A, 2 XE UM 2 1/H
M2-09 15089SC-7119 L/R Adjusting Screw Bracket Screw | X, € Z& LiAt 223l DFUAHMA X L10) 2/H
M2-10 SC-000583-00 L/R Adjusting Screw X, @ X& LIA 1/H
M2-11 GP-018873-00 Lifting Base (L) 2/ I8 HI0IA(H) 1H
M2-12 08076SC-4113 Screrw(M5 X L12) CIZE HI0lA ELEAHMS X L12) 2/H
M2-13 18048SW-3115 Spring Washer(@5) 2IZE HIoIA AT QLA (D5) 2/H
M2-14 | 18049SW-3111 Washer(@5) 2IZE HI0lA BM(P5) 2/H
M2-15 GP-005877-00 Lifting Shaft clze = 1/H
M2-16 03022SC-4517 Screrw(M4 X L5) 2l T8 = DAHLIAHM4 X L5) 2/H
M2-17 GP-005878-01 Lifting Guide Shaft 2IZE OtolE & 1/H
M2-18 03022SC-4517 Screrw(M4 X L5) 2IZE JH0IE & DHLIAHMA X L5) 2/H
M2-19 GP-010474-00 Lifting Slider (L) 2IZE &2H010 (H) 1/H
M2-20 GP-005880-01 Lifting Slider Cushion clZg &2told 24A 2/H
M2-21 GP-010246-01 Cylinder Bracket "A" A2l Ber3t A" 1H
M2-22 11603900B000 Stud Screw for Cylinder Bracket "A" | &l2I Eet31“A" SHLEAH 2/H
M2-23 GP-007552-00 Cylinder Bracket "B" algid Bert " 1/H
M2-24 11603900B000 Stud Screw for Cylinder Bracket "B" | Al2IC| Eget3! "B" SHLIAH 1/H
M2-25 SN-000061-00 Bushing Nut A Bt B"RAHE 1H
M2-26 GP-009758-01 Lifting Stopper (L) 2l I8 AEH(H) 1H
M2-27 11603900B000 Stud Screw for Lifting Stopper (L) CITE AET CHLEA 1/H
M2-28 11604100B000 Lifting Stopper Disk Spring SlZE AEH FAl AT (07) 1/H
M2-29 GP-048143-02 Real Bracket A 2 BeiBtA 1/H
M2-30 SC-001548-01 Screw HI Ol AE D& LEAHM4XL10) 4/H
M2-31 GP-048144-01 Real Bracket B 2 BeiB 1/H
M2-32 GP-048353-00 Real Bracket Felt 2 S3A EE 1/H
M2-33 GP-048098-01 Base Plate (L) HIOI A TH(A}) 1/H
M2-34 SC-001548-01 Screw HI Ol AT D E LEAHM4AXLT0) 4/H
M2-35 18015SW-3111 Sequin Base Washer M2 HI0IA Bt (D4) 4/H
M2-36 11605700B000 Wheel Spring (L) g Az 1/H
M2-37 0204MC-8118 Sequin Supply Lever Return Spring Screw N3 32 4 A= ELAM3 X L4) 2/H
M2-38 11606300B000 Wheel Stud Grip Spacer 2 AHE SLIAF AHIOIA 1/H
M2-39 11605900B000 Wheel Bracket B g Bepaeg” 1/H
M2-40 11605600B000 Wheel Stud 2 AHE HHLEA 1/H
M2-41 11605800B000 Wheel Bracket A 2 =it 1H
M2-42 09005SC-3123 Wheel Bracket Screw 2 =823 ELIAHM3 X L6) 2/H
M2-43 GP-047220-01 Wheel Stud B-1_SQ41i 2 AHE B-1_SQ41i 2/H
M2-44 18015SW-3111 Sequin Base Washer M2 HI0IA Bt (D4) 1/H
M2-45 15029SN-3211 Wheel Stud B Nut g AHE"B"& UE (M4, 28) 2/H
M2-46 GP-047213-00 Sequin Guide Wheel_SQ41i M2 JHOIE 2 _SQ41i 4/H
M2-47 GP-048329-01 Wheel Stud B-2_SQ41i EAHEB-2_SQ41i 2/H
M2-48 11606000B000 Wheel Bracket Stopper 2 Be AEH 2/H
M2-49 11619700B000 Upper Thread Holder Stopper A4 EMH AEH 2/H
M2-50 02010AF-3123 Wheel Bracket Stopper Rubber Screw 2 vl 2EH 35 Fyal(M4 X L8) 2/H




Lifting (L)




SWF

Ref. No. Parts No. Note. Names of Parts = 9 Q’ ty Assl\eI:)nbly
M2-51 GP-048142-01 Reel Base Bracket "L" 2 HiolA Eetst "L 1/H
M2-52 02010SC-3123 Trust Head Screw (M4XL8) A EHH E LIAF (MAXLB-EIA) 3/H
M2-53 ST-000270-00 Sequin Reel Shaft N2 g = 1/H
M2-54 RI-000142-00 E-RING (@ 8) E-RING (¢ 8) 2/H
M2-55 11613800B000 Real Washer -FELT M -FELT 4/H
M2-56 11604800B000 Real Washer 2QtA 2/H
M2-57 11604400B000 Reel Stopper dAEH 2/H
M2-58 GP-047632-02 Stopper Block-A NZAAETH 8- 1/H
M2-59 GP-047633-02 Stopper Block-B MNZAAEH 22-8 1/H
M2-60 15042SC-3123 Screw (M4XL6) LEAHM4XL6) 2/H
M2-61 GP-043824-00 Air Cylinder oloalel 1/H
M2-62 GP-048298-00 SEQUIN DEVICE COVER(L) M2 ClEtol A A () 1/H
M2-63 02010AF-3123 SEQUIN DEVICE COVER(L) Screw Al tiufol 2 Aw AL (MAXLS) 2/H
M2-64 | GP-048330-00 Sequin Guide Plate FEEE 2/H




Lifting (R)

>

RS
—— PN




SWF

Ref. No.| Parts No. Note. Names of Parts F H Q ty Ass;;:)nbly
M3-01 GP-021709-05 L/R Adjusting Guide Block I, 2 =& J0lE =2 1/H
M3-02 SC-001552-01 L/R Adjusting Guide Block Screw 3, $- 24 7po|E BE A} (M5 X L30) 2/H
M3-03 18048SW-3115 L/R Adjusting Guide Block Spring Washer 3, & 24 7fo|= BEATY 9A(05) 2/H
M3-04 18049SW-3111 L/R Adjusting Guide Block Washer I, 2 ZE I0IE E8 HAMH(D5) 2/H
M3-05 GP-048331-00 L/R Adjusting Bracket (R) I, 2 TE =2e3(2) 1/H
M3-65 GP-049495-01 L/R Adjusting Bracket (R)_CE R-Type | &, £ =& 22}31(2)_CE R-Type 1/H
M3-06 SC-001551-01 L/R Adjusting Bracket (R) Screw I, 2 2 Se(2) DELAHME X L12) 2/H
M3-07 18049SW-3111 L/R Adjusting Bracket (R) Washer I, 2 IE He3(R) BoAA (05) 2/H
M3-08 GP-018904-01 L/R Adjusting Screw Bracket i, @ & LIAF Bt 1/H
M3-09 15089SC-7119 L/R Adjusting Screw Bracket Screw | %, @ Z& LIAI 22131 DELIAM4 X L10) 2/H
M3-10 SC-000583-00 L/R Adjusting Screw X, & LA 1/H
M3-11 GP-018874-00 Lifting Base (R) 2l ZE HI0IA(SR) 1/H
M3-12 08076SC-4113 Screw (M5xL12) 2l ZE HOIA ELIAKMS X L12) 2/H
M3-13 18048SW-3115 Spring Washer (25) CIZE HIOIA ATE QLA (d5) 2/H
M3-14 18049SW-3111 Washer (95) 2IZE HOoIA BeM(05) 2/H
M3-15 GP-005877-01 Lifting Shaft el X8 = 1/H
M3-16 03022SC-4517 Screw (M4xL5) 2lZE = DFLIAHM4 X L5) 2/H
M3-17 GP-005878-01 Lifting Guide Shaft 2lZE J0lE = 1/H
M3-18 03022SC-4517 Screw (M4xL5) 2lZE JI0IE = D& LIAKM4 X L5) 2/H
M3-19 GP-010475-00 Lifting Slider (R) 2IZE £2t0IE(R) 1/H
M3-20 GP-005880-01 Lifting Slider Cushion clZg &£210IH 2A 2/H
M3-21 GP-010246-01 Cylinder Bracket "A" Algil Bel3t A 1/H
M3-22 11603900B000 Stud Screw for Cylinder Bracket "A" AlRIH Bet3U“A" SHLEAL 2/H
M3-23 GP-007552-00 Cylinder Bracket "B" algll 2erztp" 1/H
M3-24 11603900B000 Stud Screw for Cylinder Bracket "B" AR Set3l "B" LA 1/H
M3-25 SN-000061-00 Bushing Nut Al Bet2t “B" R4 HE 1/H
M3-26 GP-009759-01 Lifting Stopper (R) 2ITE AEH(R) 1/H
M3-27 11603900B000 Stud Screw for Lifting Stopper (L) SITE AETY CHLEA 1/H
M3-28 11604100B000 Lifting Stopper Disk Spring 2IZE AEH Al AZ (D7) 1/H
M3-29 GP-048143-02 Real Bracket A 2 Bet3l A 1/H
M3-30 SC-001548-01 Screw LEAE 2/H
M3-31 GP-048144-01 Real Bracket B 2 Eet3l B 1/H
M3-32 GP-048353-00 Real Bracket Felt 2 SeAEE 1/H
M3-33 GP-048296-00 Base Plate (R) B0l A EH(2) 1/H
M3-34 SC-001548-01 Screw Bl Ol A Bt D A LEAHM4XL10) 4/H
M3-35 18015SW-3111 Sequin Base Washer M2 HI0I A HotA (d4) 4/H
M3-36 11613500B000 Wheel Spring (R) 2 Amal-R 1/H
M3-37 0204MC-8118 Sequin Supply Lever Return Spring Screw N2 23 ditt A= HUAKM3 X L4)] 2/H
M3-38 11606300B000 Wheel Stud Grip Spacer 2 AEE SLIAF AHIOIA 1/H
M3-39 11605900B000 Wheel Bracket B 2 =ggp3tp 1/H
M3-40 11605600B000 Wheel Stud 2 AECS LA 1/H
M3-41 11605800B000 Wheel Bracket A ER=EE N 1/H
M3-42 09005SC-3123 Wheel Bracket Screw 2 523l ELHAHMS X L6) 2/H
M3-43 GP-047220-01 Wheel Stud B-1 2 AHE"B-1" 2/H
M3-44 18015SW-3111 Sequin Base Washer M2 H0lA EHetA(v4) 1/H
M3-45 15029SN-3211 Wheel Stud B Nut 2 AEHE"B"'E HE (M4, 28) 2/H
M3-46 GP-047213-00 Sequin Guide Wheel M Jrols & 4/H
M3-47 GP-048329-00 Wheel Stud B-2 2 AHE"B"-2 2/H
M3-48 11606000B000 Wheel Bracket Stopper 2 Bl AEH 2/H
M3-49 11619700B000 Upper Thread Holder Stopper A EH AEH 2/H




Lifting (R)

>

RS
—— PN




SWF

Ref. No.| Parts No. Note. Names of Parts F H Q ty Ass;;nbly
M3-50 02010AF-3123 Wheel Bracket Stopper Rubber Screw | & 23 A€ N &LIAHM4 X L8)| 2/H
M3-51 GP-048294-00 Reel Base Bracket (R) 2 wiolA et (R) 1H
M3-52 02010SC-3123 Trust Head Screw (M4XL8) ASEHHE LIAHMXLE-EA) 3/H
M3-53 ST-000270-00 Sequin Reel Shaft N2 &2 = 1/H
M3-54 RI-000142-00 E-RING (¥ 8) E-RING (o 8) 2/H
M3-55 11613800B000 Real Washer -FELT 2 2t H-FELT 4/H
M3-56 11604800B000 Real Washer 2IQtA 2/H
M3-57 11604400B000 Reel Stopper EAEH 2/H
M3-58 GP-047632-02 Stopper Block-A MZAAEH E3-A 1/H
M3-59 GP-047633-02 Stopper Block-B NZAETH 2B 1/H
M3-60 | 15042SC-3123 Screw (M4XL6) LFAH(MAXLE) 2/H
M3-61 GP-043824-00 Air Cylinder laleld 1/H
M3-62 GP-048299-00 SEQUIN DEVICE COVER(R) M2 CIE0IA HH (L) 1/H
M3-63 | 02010AF-3123 SEQUIN DEVICE COVER(L) Screw | A2 CIBIOIA HH ELIAF (MAXL8) 2H
M3-64 GP-048330-00 Sequin Guide Plate M2 010l E B 2/H




=
82
c
S
<
O
D
=
O
g=]
o
=
>
5,
c
o




SWF

Ref. No.| Parts No. Note. Names of Parts F H Q ty Ass;;:)nbly
M4-01 11610300B000 Filter Regulator ZH d23 0l E(AW200102DG) 1
02023SC-7113 Filter Regulator Bracket Screw dgdole 14 Hepl HuaiM4 X L8) 2
18014SW-3115 Filter Regulator Bracket Spring Washer| 22210161 D& et AZ2AMH(04)| 2
18015SW-3111 Filter Regulator Bracket Washer HZ20IH 0 23 HetM(04) 2
11607500B000 Finger Valve o WE(VHK3-025-02S) 1
11607600B000 Stud for Finger Valve LH YWY AHCS 2
05014SC-4113 Finger Valve Screw TIH Y@ ELIAHM4 X L25) 2
11607700B000 Elbow AE(1/47) 1
11607800B000 Couple Ring HE 2 (KK13P-02M) 1
11609400B000 Pressure Switch 28 A 1
M4-02 11607900BHI0 Urethane Hose LA E SA(TUOB05B) -
M4-03 11607200B000 Fixed Plate for Air Solenoid 3 Y L01E 2 1
M4-04 11610210B000 Solenoid Zd=0lE1P 1
M4-05 11608000BHI0 Urethane Hose LY E SA(TU0625B) -
M4-06 11609500B000 Plug =211 4
M4-07 11608100B000 Urethane Hose LYE SA(TU0425B) -
M4-08 11606500B000 Nipple LIE(KQ2L04-M5) -




0-SEQUIN DEVICE
(SQ311)




( CONTENTS

OO Feedlng (L) C et eee et teateeceeceeeessneanseestesestsn et ssssreenenns
01 Feedlng (R) e ee eee eeeteaaeeceecaneaeseeaneatsesesteecsncancesaneans

02. Llftlng (L) T

03. Lifting (R)

04 Pneumatlc Mechanlsm Ceteecees et etst ettt astannnn

240

244

248

252

256



1™ 39,40,41,42

(.
W& e
//”U\\\ g

—
—
~
(@)}
=
©
<B)
<B)
LL

anmy




Assembly

Ref. No. Parts No. Note. Names of Parts F 4 Q’ ty No.
00-1 GP-008304-00 GUIDE BLOCK ool 25 1H
00-2 15112SC-7113 GUIDE BLOCK SCREW DOIE S5 ELIAF (M3XL8) 2/H
00-3 11019SW-9115 GUIDE BLOCK SPRING WASHER DHOIE E5 AZE A (SE E:P3I) 2/H
00-4 GP-049956-01 ISEQUIN BASE A2 01 A (L) 1H
00-5 11615200B000 ISEQUIN MES RETURN SPRING BRAKET |l & OIlA 2lE AZ2l &gt 1/H
00-6 151128C-7113 ISEQUIN MES RETURN SPRING BRAKET SCREW (K2 Ol A 2|8l AZE Setatl HLIAF (M3XL8) 2/H
00-7 15039SC-4113 MES SPRING GUIDE SCREW HA AZE JH0IE AT (M3XL15) 1/H
00-8 GP-021153-00 MES RETURN SPRING (L) A =SH AZE(L) 1H
00-9 0204MC-8118 MES RETURN SPRING SCREW HA =H A= ELEAM3XLA) 1H
00-10 11617400B000 ISEQUIN CUTTING MES FIX SCREW A2 ZE HA DE LA (9/64%, n=40) 1H
00-11 GP-021152-01 ISEQUIN CUTTING MES PRESSER PLATE(L) A2 HE HA 2 E(L) 1/H
00-12 GP-049274-00 ISEQUIN CUTTING MES (L) M2 & HlA(L) 1H
00-13 SC-000632-00 MES RETURN SPRING FIX SCREW HA SH A2 DF LA 1H
00-14 PL-000073-00 Hand Pulley HE =22 1H
00-15 11029SC-4113 ISEQUIN BASE ADJUSTING SCREW MIZ H o] A =F LEAL (M4 X L20) 1H
00-16 03022SC-4517 [Sequin Knob Screw M2 =& =2 ELIA (M4XL5) 2/H
00-17 STMO1-000014 ISEQUIN SUPPLY MOTOR M2 32 28 (103H6703-0410) 1H
00-18 06011SW-2111 ISEQUIN SUPPLY MOTOR WASHER MZ 3= 2E HAAH(SE Z:03) 4/H
00-19 09007SC-4113 ISEQUIN SUPPLY MOTOR SCREW M2 2= 28 LA (M3 X L12) 4/H
00-20 GP-049955-00 ISEQUIN SUPPLY LEVER(L) M2 2= ellti(L) 1H
00-21 15112SC-7113 ISEQUIN SUPPLY LEVER SCREW M2 22 dit ELHAF (M3 X L8) 1H
00-22 11615700B000 ISEQUIN SUPPLY LEVER PIN M2 2= cllt & 1H
00-23 GP-018862-00 ISEQUIN SUPLY ROD M2 2= 25 1H
00-24 GP-018863-00 ISEQUIN SUPPLY ROD SPRING(L) MZ 832 2& AZE(L) 1/H
00-25 05057SN-3211 ISEQUIN SUPPLY ROD SPRING NUT M2 B2 25 AZ2 HE (M3) 1H
00-26 15112SC-7113 ISEQUIN SUPPLY ROD SPRING SCREW |H#& 32 2C AZ3 18 A3 (M3XL8) 1H
00-27 08007SC-4517 ISEQUIN SUPPLY ROD SCREW M2 22 2 10F A3F (M3 X L4) 1H
00-28 SP-000117-00 ISEQUIN SUPPLY LEVER RETURN SPRING MZ 22 ditH S3 AZE(L) 1H
00-29 06010SC-8118 ISEQUIN SUPPLY LEVER RETURN SPRING SCREW AE 35 el B A2 Huab (M3 X L4) 1H
00-30 GP-049271-00 ISEQUIN SUPPLY ROD STOPPER M2 232 25 AETH 1/H
00-31 15112SC-7113 ISEQUIN SUPPLY ROD STOPPER SCREW M2 2= 25 AEH ELHAF (M3 X L8) 1H
00-32 06011SW-2111 ISEQUIN SUPPLY ROD STOPPER WASHER N2 2= 25 AEH A (S E:P3) 1H
00-33 GP-049272-01 ISEQUIN SUPPLY BASE (L) M2 32 HloIA(L) 1H
00-34 15112SC-7113 ISEQUIN SUPPLY BASE SCREW M2 2= HIOoIA ELEA (M3 X L8) 2/H
00-35 GP-049278-01 ISEQUIN BASE COVER M2 HIO0IA HH 1/H
00-36 151128C-7113 ISEQUIN BASE COVER(L) SCREW M2 HI0IA HBH E LA (M3 X L8) 2/H
00-37 11019SW-9115 ISEQUIN BASE COVER(L) SPRING WASHER A Ho] 2 Ar] AL GAE (54 7:03) 2/H
00-38 06011SW-2111 ISEQUIN BASE COVER(L) WASHER M2 HI0IA HH B etA (SEZ:93) 2/H
00-39 GP-049276-00 ISEQUIN SUPPLY GUIDE (@18) M2 BiE Jt0IE ©18 1H
00-40 GP-050183-00 ISEQUIN SUPPLY GUIDE (@20) M2 BiE Jt0IE ©20 1/H
00-41 GP-050300-00 ISEQUIN SUPPLY GUIDE (@22) M2 BiE J10IE 922 1/H
00-42 GP-050064-00 ISEQUIN SUPPLY GUIDE (@25) A2 HiE JtOIE ©25 1H
00-43 07035SC-4113 ISEQUIN SUPPLY GUIDE SCREW A2 HiE Jt0IE & LIAF (M3 X L6) 2/H
00-44 06011SW-2111 ISEQUIN SUPPLY GUIDE WASHER M2 BHE JI0IE E2AF (23 Z:03) 2/H
00-45 GP-022084-00 PLATE SPRING BRACKET(R) e o AT XIXIS Eet3l() 2/H
00-46 151128SC-7113 PLATE SPRING BRACKET SCREW XXI= Ect3! ELEAH (M3 X L8) 1H
00-47 06011SW-2111 PLATE SPRING BRACKET WASHER NX= B3l B oM (23 3:93) 2/H
00-48 11019SW-9115 PLATE SPRING BRACKET SPRING WASHER NX= Bl AZg 4 (S2&:03) 2/H
00-49 ST-000340-01 PLATE SPRING SUPORT SHAFT(L) 42 E AT XRF(H) 1/H
00-50 SP-000110-00 ISEQUIN PRESSER PLATE SPRING M2 & o Azl 1H




1™ 39,40,41,42

(.
W& e
//”U\\\ g

—
—
~
(@)}
=
©
<B)
<B)
LL

anmy




SWF

Ref. No. Parts No. Note. Names of Parts F " Q’ ty Assl::)nbly
00-51 | 03004MC-7113 ISEQUIN PRESSER PLATE SPRING SCREW |MIZ o8&t T AI2l & L}AF (M3 X L4) 3/H
00-52 | 06011SW-2111 ISEQUIN PRESSER PLATE SPRING WASHERIKI 2 ot2t B A2l © oAb (S & A:03)| 3/H
00-53 CL-000126-00 SPRING SHAFT COLLAR XX = Jtet 1/H
00-54 | 03022SC-4517 SPRING SHAFT COLLAR SCREW  [XIXI= 32} LAl (M5XL5) 1/H
00-55 GP-022088-00 SPRING SHAFT SPRING XX = AT 2/H
00-56 GP-022089-00 IADJUSTING BRACKET(L) = X RELIAF 2213(H) 2/H
00-57 | 11019SW-9115 ADJUSTING BRACKET SCREW A9 A 24U Bkl AUAL (M3 X L8) 1H
00-58 | 06011SW-2111 ADJUSTING BRACKET WASHER AR 2AUAL e oA (377:03) 1H
00-59 SC-000655-00 CUTTING ADJUSTING SCREW M2 BE2IX| ZELA 1/H
00-60 | 07016SC-4113 SEQUIN BASE SCREW HI2 HI0IA ELIAF (M4 X L12) 1H
00-61 18014SW-3115 SEQUIN BASE SPRING WASHER  |HI2 HIOIA A2 AN (R ZH:04) 1/H
00-62 | 18015SW-3111 SEQUIN BASE WASHER K2 BI0IA BOIAF (52 H:04) 1H
00-63 GP-049281-00 Cover Plate for Pressure Plate Spring (/& BtA T2l GOjo 1/H




Feeding (R)

J
\
[
o
o

“ )
/7
<<

DS

/WAAA;BAA

//‘\\
I - ==
|
|
|
|

Y]
A
el
|
~
iy
|
il
P
<
|
i




Assembly

Ref. No. Parts No. Note. Names of Parts F 49 Q’ ty No.
01-1 GP-008304-00 GUIDE BLOCK DHoIE E5 1/H
01-2 151128SC-7113 GUIDE BLOCK SCREW DIOIS E5 & LEAHM3XLS) 2/H
01-3 11019SW-9115 GUIDE BLOCK SPRING WASHER OIS E5 AZY QA (S2H:03) 2/H
01-4 GP-050283-00 ISEQUIN BASE A2 0l A(R) 1/H
01-5 11615200B000 ISEQUIN MES RETURN SPRING BRAKET (M2 OIA 2lE ADZal =gf3l 1/H
01-6 151128C-7113 ISEQUIN MES RETURN SPRING BRAKET SCREW |47 v~ 2| A3 B}l A} (M3XLS) 2/H
01-7 15039SC-4113 MES SPRING GUIDE SCREW HA ATZE JI0IE A3F (M3XL15) 1/H
01-8 GP-021751-00 MES RETURN SPRING (R) HA SH AZHR) 1/H
01-9 0204MC-8118 MES RETURN SPRING SCREW HA SH AZ2 ELEAF (M3XL4) 1/H
01-10 11617400B000 ISEQUIN CUTTING MES FIX SCREW M2 ZS Ol A DELEAF (9/64°, n=40) 1/H
01-11 GP-021749-01 ISEQUIN CUTTING MES PRESSER PLATE(R) N2 B HA 2 ENR) 1/H
01-12 GP-050290-00 ISEQUIN CUTTING MES (R) M2 ZEE HA(R) 1/H
01-13 SC-000632-00 MES RETURN SPRING FIX SCREW HlA SH AT DH LA 1/H
01-14 PL-000073-00 Hand Pulley SHE Z2 1/H
01-15 11029SC-4113 ISEQUIN BASE ADJUSTING SCREW M2 H ol A =F LEAL (M4 X L20) 1/H
01-16 03022SC-4517 ISequin Knob Screw M2 &5 =2 ELIAF (M4XL5) 2/H
01-17 STMO1-000014 ISEQUIN SUPPLY MOTOR NZ =2 26 (103H6703-0410) 1/H
01-18 06011SW-2111 ISEQUIN SUPPLY MOTOR WASHER HNZ 3 26 HAAH(SEEH:03) 4/H
01-19 09007SC-4113 ISEQUIN SUPPLY MOTOR SCREW N2 32 26 ELAH (M3 X L12) 4/H
01-20 GP-050285-00 ISEQUIN SUPPLY LEVER(R) N2 == dH(R) 1/H
01-21 15112SC-7113 ISEQUIN SUPPLY LEVER SCREW HZ 23 it ELHAF (M3 X L8) 1/H
01-22 11615700B000 ISEQUIN SUPPLY LEVER PIN M2 32 dit] & 1/H
01-23 GP-018862-00 ISEQUIN SUPLY ROD M2 32 2 1/H
01-24 GP-018864-00 ISEQUIN SUPPLY ROD SPRING(R) HNE 23 2 2ZH(R) 1/H
01-25 05057SN-3211 ISEQUIN SUPPLY ROD SPRING NUT M3 23 2 AZ2 HE (M3) 1/H
01-26 151128C-7113 ISEQUIN SUPPLY ROD SPRING SCREW M 35 ZE A 34 AF5F (M3XL8) 1/H
01-27 08007SC-4517 ISEQUIN SUPPLY ROD SCREW HNE 23 25 08 A38 (M3 X L4) 1/H
01-28 SP-000124-00 ISEQUIN SUPPLY LEVER RETURN SPRING HZ =2 dt S 2AZH(R) 1/H
01-29 06010SC-8118 ISEQUIN SUPPLY LEVER RETURN SPRING SCREW A2 35 el B A2 Huab (M3 X L4) 1/H
01-30 GP-049271-00 ISEQUIN SUPPLY ROD STOPPER HNE 228 2 AEN 1/H
01-31 15112SC-7113 ISEQUIN SUPPLY ROD STOPPER SCREW M3 22 25 AETH E LA (M3 X L8) 1/H
01-32 06011SW-2111 ISEQUIN SUPPLY ROD STOPPER WASHER M2 32 25 AEH A (2 F:03) 1/H
01-33 GP-050289-00 ISEQUIN SUPPLY BASE (R) M2 22 HOIA(R) 1/H
01-34 15112SC-7113 ISEQUIN SUPPLY BASE SCREW M2 32 HIolA ELHAF (M3 X L8) 2/H
01-35 GP-049278-01 ISEQUIN BASE COVER M2 HIO0IA HH 1/H
01-36 15112SC-7113 ISEQUIN BASE COVER(L) SCREW M2 H0lA B ELEAF (M3 X L8) 2/H
01-37 11019SW-9115 ISEQUIN BASE COVER(L) SPRING WASHER A7 Hlo] & An AL oAk (24 7:03) 2/H
01-38 06011SW-2111 ISEQUIN BASE COVER(L) WASHER M2 HI0IA HEH LA (82 Z:03) 2/H
01-39 GP-049276-00 ISEQUIN SUPPLY GUIDE (@18) M2 HiE Jt0lE ©18 1/H
01-40 GP-050183-00 ISEQUIN SUPPLY GUIDE (@20) A2 HiE Jt0IE ©20 1/H
01-41 GP-050300-00 ISEQUIN SUPPLY GUIDE (@22) M2 BiE Jt01E ©22 1/H
01-42 GP-050064-00 ISEQUIN SUPPLY GUIDE (@25) M2 BiE Jt0IE ©25 1/H
01-43 07035SC-4113 ISEQUIN SUPPLY GUIDE SCREW M2 BiE Jt01S ELHAF (M3 X L6) 2/H
01-44 06011SW-2111 ISEQUIN SUPPLY GUIDE WASHER M2 HiE J01S HHtAH (22 F:03) 2/H
01-45 GP-022085-01 PLATE SPRING BRACKET(R) ot o AT XXS Bet2M(R) 2/H
01-46 15112SC-7113 PLATE SPRING BRACKET SCREW XX = Bai3t ZLAF (M3 X L8) 1/H
01-47 06011SW-2111 PLATE SPRING BRACKET WASHER XK= Be2l B oM (S3E:03) 2/H
01-48 11019SW-9115 PLATE SPRING BRACKET SPRING WASHER A% Bl 23X 944 (5% 7:03) 2/H
01-49 ST-000408-00 PLATE SPRING SUPORT SHAFT(R) 2t B AT XXE(R) 1/H
01-50 SP-000110-00 ISEQUIN PRESSER PLATE SPRING M2 ey B AT 1/H




Feeding (R)




Assembly

Ref. No. Parts No. Note. Names of Parts = 9 Q’ ty No.
01-51 | 03004MC-7113 oot ESSER PLATE SPRINGLyai oret m amay muA (Ma X L) | /M
01-52 06011SW-2111 SEQUIN PRESSER PLATE SPRINGAIZ 21 Bt A2l I QAN (S2F:03) 3/H
01-53 CL-000126-00 ISPRING SHAFT COLLAR X XI= Jtet 1/H
01-54 03022SC-4517 ISPRING SHAFT COLLAR SCREW KIXI= et ELEAF (M5XL5) 1/H
01-55 GP-022088-00 ISPRING SHAFT SPRING NA = A2 2/H
01-56 GP-022090-00 IADJUSTING BRACKET(R) R X ZE LA Beb3(R) 2/H
01-57 110198SW-9115 IADJUSTING BRACKET SCREW Aeko) ] 2AYAL HEP UL (M3 X LS) 1/H
01-58 06011SW-2111 IADJUSTING BRACKET WASHER Aeho) 2] 2AYAL Hepl obA (24 7:03) 1/H
01-59 SC-000655-00 ICUTTING ADJUSTING SCREW M2 ZEIXI ZE LA 1/H
01-60 07016SC-4113 ISEQUIN BASE SCREW A2 HI0IA ELEAF (M4 X L12) 1/H
01-61 18014SW-3115 ISEQUIN BASE SPRING WASHER M2 HIOIA AT QPAF (SEA:04) 1/H
01-62 18015SW-3111 ISEQUIN BASE WASHER M2 HIOIA BAAF (SEH:04) 1/H
01-63 GP-049281-00 ICover Plate for Pressure Plate Spring e mATE HOHE 1/H




Lifting (L)

4
A A ——




Assembly

Ref. No.| Parts No. Note. Names of Parts F H Q ty —_
02-1 GP-019902-01 L/R Adjusting Guide Block I, ZH JI0IE 2 1/H
02-2 15053SC-4119 L/R Adjusting Guide Block Screw I, 2 =& JI0lE S5 ELLAF (M5xL30) 2/H
02-3 18048SW-3115 L/R Adjusting Guide Block Spring Washer 5}, & 24 Jpo|c B2 A S’M (2473 05) 2/H
02-4 18049SW-3111 L/R Adjusting Guide Block Washer 5}, 9 24 7ho|= BE o obM(3 A H: 05) 2/H
02-5 GP-049283-01 L/R Adjusting Bracket(L) I, @ XE Set(F) 1H
02-6 08076SC-4113 L/R Adjusting Bracket(L)Screw It 2 RF Eah3(H) DELA (M5xL12) 2/H
02-7 18049SW-3111 L/R Adjusting Bracket(L)Washer I, 9 AE SEPI(E) BAMH(EEY: 05) 2/H
02-8 GP-018904-01 L/R Adjusting Screw Bracket I, 2 =& LA B3t 1/H
02-9 15089SC-7119 L/R Adjusting Screw Bracket Screw I, @ ZF LIAF 223 DELIAF (BA:MaXL10) | 2MH
02-10 SC-000583-00 L/R Adjusting Screw T, @ & LA 1/H
02-11 GP-018873-00 Lifting Base(L) c| & HI0lA-L 1/H
02-12 08076SC-4113 IScrerw(M5xL12) 2l ZE HI0lA ELHAF (M5xL12) 2/H
02-13 18048SW-3115 Spring Washer(@5) 2ITE HOIA ATY QA (SR 05)| 2H
02-14 18049SW-3111 Washer(@5) 2l ZE HIOIA B AH(SEE: 05) 2/H
02-15 GP-005877-00 Lifting Shaft 8 = 1H
02-16 03022SC-4517 [Screrw(M4xL5) 2lZE = DFLIAL (M4XL5) 2/H
02-17 GP-005878-00 Lifting Guide Shaft cIZE J0IE = 1H
02-18 03022SC-4517 [Screrw(M4xL5) 2l g JI0IE = D& LEAF (M4XL5) 2/H
02-19 GP-010474-00 Lifting Slider(L) 2l g £etold-L 1/H
02-20 GP-005880-01 Lifting Slider Cushion clZg et R4& 2/H
02-21 GP-010246-00 Cylinder Bracker "A" AIRIC Ee3tA 1/H
02-22 11603900B000 IStud Screw for Sylinder Bracket "A" ARICI S22 A" SHLEAL 2/H
02-23 GP-007552-00 ICylinder Bracker "B" AlRIH Eet3 " 1/H
02-24 11603900B000 IStud Screw for Sylinder Bracket "B" ARIC 223l "B" SHLEAL 1/H
02-25 SN-000061-00 Bushing Nut AEIH BetN B RAHE 1H
02-26 GP-009758-00 Lifting Stopper(L) clZE AEH-L 1/H
02-27 11603900B000 IStud Screw for Lifting Stopper(L) C|ZE AEIH SHLEAF 1/H
02-28 11604100B000 Lifting Stopper Disk Spring CIZE AR HA AZY (3&:7,7015:L) 1H
02-29 GP-049268-01 Base Plate(L) HOl A Eh-L 1/H
02-30 02010AF-3123 IScrew HIOlA Z DHLEAF 4/H
02-31 11604300B000 Reel Guide Shaft ER = 1/H
02-32 08076SC-4113 Reel Guide Shaft Screw 2 JI0IE = ELIAF (M5xL12) 1H
02-33 18048SW-3115 Reel Guide Shaft Spring Washer 2 JH0IE & AZY 9M (SEE: 05) 1/H
02-34 18049SW-3111 Reel Guide Shaft Washer |a‘ JOIE & B AM (3FE: 05) 1H
02-35 08067ET-T121 Reel Guide Shaft Spring pin | J0IE & AZY H(53Z:2,L=10) 1/H
02-36 11608700B000 Reel Guide Bracket |E' JH0lE Bek2t (02252 8) 1/H
02-37 08067ET-T121 Reel Guide Bracket Spring pin 2! JH0IC B3t ATE B (SEZE:2,L=10) 1/H
02-38 08076SC-4113 Reel Guide Bracket Screw 2 JI0IE Eet3l ELEAF (M5xL12) 1H
02-39 18048SW-3115 Reel Guide Bracket Spring Washer 2 JH0IS Bt AZE ot (SEE: 05) 1H
02-40 18049SW-3111 Reel Guide Bracket Washer 2 O0IE Bt oM (82! 05) 2/H
02-41 12010SN-1211 Reel Guide Bracket Nut 2 JH0I1E B3l EHE (M5, 238) 1H
02-42 11604400B000 Reel Stopper 2 AEN 1/H
02-43 11604500B000 Reel Base 2 HiolA 1H
02-44 11604600B000 Reel Base spring Pin = HIoIA AZE B (S3A: 2, L=20) 1/H
02-45 11604700B000 Reel spring 2 ATy 1/H
02-46 11604800B000 Real Washer ERYS 1/H
02-47 11613800B000 Real Washer(A)-Felt 2 2t M (A)-FELT 1H
02-48 GP-049269-00 [Sequin Guide Wheel M2 OtolE & 2/H
02-49 ST-000342-00 heel Stud A 2 AECSCA" 3/H
02-50 ST-000341-00 \Wheel Stud B 2 AECSB" 1/H




Lifting (L)

4
A A ——




Assembly

Ref. No.| Parts No. Note. Names of Parts F H Q ty —_
02-51 15029SN-3211 Wheel Stud B Nut 2 AEHCS'B"E HE (M4, 23) 2/H
02-52 11605500B000 \Wheel Stud Grip Ring |% AHE O € (53:4) 4/H
02-53 11605600B000 Wheel Stud |§ AHE SHLEA 1/H
02-54 11606300B000 heel Stud Grip Spacer 2l ABS CHLEAF 2HI0IA 1/H
02-55 11605700B000 \Wheel Spring (L) 2 Am2 1/H
02-56 11605800B000 Wheel Bracket A 2 "YestAT 1/H
02-57 11605900B000 \Wheel Bracket B 2 Sct3t“B” 1H
02-58 09005SC-3123 \Wheel Bracket Screw 2 St ELLAL (M3xL6) 2/H
02-59 11606000B000 \Wheel Bracket Stopper 2 Be3 AEH 2/H
02-60 11619700B000 heel Bracket Stopper Rubber 2 St AEH OF (L=5) 1H
02-61 02010AF-3123 \Wheel Bracket Stopper Rubber Stopper 2 St AEH N2 ELIAF (M4xL8) 1/H
02-62 GP-050273-00 ISequin Base Cover(L) A2 HI0IA HH-L 1H
02-63 02010AF-3123 [Sequin Base Cover(L) Screw M2 BI0IA HH & LEAF (M4xL8) 2/H
02-64 04-0000-SQ10 ISequin Lamp Board (L) M2 83X 85 1/H
02-65 18154SC-9134 [Sequin Lamp Board Screw(if) M2 &Z S EUAKZE)(M3xXL8) 2/H
02-66 GP-005885-00 ICable Holder HolE &0l 1/H
02-67 0200SC-8119 ICable Holder Screw A OIS &0l ELEAF (M4XL8) 1/H
02-68 18014SW-3115 ICable Holder Spring Washer HOIS &0l ATZY QA (SEAH 4) 1H
02-69 18015SW-3111 ICable Holder Washer OIS &0l HAAH(SEE 4) 1/H
02-70 GP-008908-01 [Sequin Needle Holder MZ s 20 1H
02-71 GP-049280-00 IStopper Block-B NHAEH £2-B 1/H
02-72 GP-049279-01 [Stopper Block-A MZAAEH E3-A 1H
02-73 GP-049282-01 Position Plate 2| X =& BHE) 1H




Lifting (R)




Assembly

Ref. No. Parts No. Note. Names of Parts F 49 Q’ ty No.
03-1 GP-019902-01 L/R Adjusting Guide Block I, @ =& JI0I1E =23 1/H
03-2 15053SC-4119 L/R Adjusting Guide Block Screw I, @ XE J0IE S5 ELHAF (M5xL30) 2/H
03-3 18048SW-3115 L/R Adjusting Guide Block Spring Washer (&}, 2 Z& Jl0|S 28228 A (32 Z: 05) 2/H
03-4 18049SW-3111 L/R Adjusting Guide Block Washer I R REOHIE 25 E 9N (383:05) 2/H
03-5 GP-050282-00 L/R Adjusting Bracket(R) I, @ 2E Eet(R) 1H
03-6 08076SC-4113 L/R Adjusting Bracket(L)Screw It 2 RF Eah3(H) DELA (M5xL12) 2/H
03-7 18049SW-3111 L/R Adjusting Bracket(L)Washer i @ £E Eepl(R) BN (283 05) 2/H
03-8 GP-018904-01 L/R Adjusting Screw Bracket I, 2 =& LIAL Eet2t 1/H
03-9 15089SC-7119 L/R Adjusting Screw Bracket Screw I, @ ZF LIAF B3t DFLIAF ("AL :M4XL10)| 2/H
03-10 SC-000583-00 L/R Adjusting Screw A, =& LIAH 1H
03-11 GP-018874-00 Lifting Base(R) | ZE HOoIA-R 1/H
03-12 08076SC-4113 IScrerw(M5xL12) IS HIOIA B LA (M5xL12) 2/H
03-13 18048SW-3115 ISpring Washer(@5) CIZE HIOIA AT QL (EEA:P5) | 2H
03-14 18049SW-3111 \Washer(@5) CIZE HIOolA B oA (S E: d5) 2/H
03-15 GP-005877-00 Lifting Shaft X8 = 1/H
03-16 03022SC-4517 IScrerw(M4xL5) | ZE = DELIAF (MAXL5) 2/H
03-17 GP-005878-00 Lifting Guide Shaft 2IZE J0IE 5 1/H
03-18 03022SC-4517 IScrerw(M4xL5) 2l ZE J0IE = DELIAL (M4XL5) 2/H
03-19 GP-010475-00 Lifting Slider(R) 28 =2t0IH-R 1/H
03-20 GP-005880-01 Lifting Slider Cushion clZg &etold RE 2/H
03-21 GP-010246-00 Cylinder Bracker "A" A2 Befat A 1/H
03-22 11603900B000 IStud Screw for Sylinder Bracket "A" ARICI S22 A" SHLEAL 2/H
03-23 GP-007552-00 ICylinder Bracker "B" Agld Beta " 1H
03-24 11603900B000 IStud Screw for Sylinder Bracket "B" ARIE Sat3l "B" SHLEAL 1H
03-25 SN-000061-00 Bushing Nut Alel Bet B"RAHE 1/H
03-26 GP-009759-00 Lifting Stopper(R) 2 X8 AEH-R 1/H
03-27 11603900B000 IStud Screw for Lifting Stopper(L) c| & AET SHLEAL 1H
03-28 11604100B000 Lifting Stopper Disk Spring CIZE AENH HAN AZY (33:7,013:L) 1H
03-29 GP-050275-00 Base Plate(R) Hiol A E-R 1/H
03-30 02010AF-3123 IScrew HIOl A B DA LEAL 4/H
03-31 11604300B000 Reel Guide Shaft 2 IH0lE 5 1H
03-32 08076SC-4113 Reel Guide Shaft Screw 2 JI0IE = &ELIAL (M5xL12) 1/H
03-33 18048SW-3115 Reel Guide Shaft Spring Washer 2 IH01E = AZE oM (S E: 05) 1H
03-34 18049SW-3111 Reel Guide Shaft Washer 2 I0IE & 8 2AMH(SEE: 05) 1/H
03-35 08067ET-T121 Reel Guide Shaft Spring pin 2 O0lE & ADd B (5&8&:2,L=10)| 1H
03-36 11608700B000 Reel Guide Bracket 2 JH0IE Eet3l (92252 8) 1H
03-37 08067ET-T121 Reel Guide Bracket Spring pin 2 JH0IE Eat3t Ang H(S5EE:2,L=10) 1H
03-38 08076SC-4113 Reel Guide Bracket Screw 2 J0IE Eet3l ELIAF (M5xL12) 1/H
03-39 18048SW-3115 Reel Guide Bracket Spring Washer 2 JH0IE Bet3t AT QA (SEE: d5) 1/H
03-40 18049SW-3111 Reel Guide Bracket Washer 2 JI0IE B3 B (23 &: 05) 2/H
03-41 12010SN-1211 Reel Guide Bracket Nut 2 JI0IE Eet3l EHE (M5, 28) 1H
03-42 11604400B000 Reel Washer (A) 2 AEN 1/H
03-43 116045008000 Reel Base ElJEN 1/H
03-44 11604600B000 Reel Base spring Pin 2 oA AZE B (S A: 2, L=20) 1H
03-45 11604700B000 Reel spring 2 ATy 1/H
03-46 11604800B000 Real Washer ERCIyE! 1H
03-47 11613800B000 Real Washer(A)-Felt 2 2t M (A)-FELT 1/H
03-48 11604900B000 ISequin Guide Wheel K2 JtolE & 2/H
03-49 11605000B000 \Wheel Stud A 2 AHSOA" 2/H
03-50 11605200B000 \Wheel Stud B 2 AECSB" 1/H




Lifting (R)




Assembly

Ref. No. Parts No. Note. Names of Parts F 49 Q’ ty No.
03-51 15029SN-3211 Wheel Stud B Nut 2 ABCS"B"E HE (M4, 235) 2/H
03-52 11605500B000 Wheel Stud Grip Ring 2 AHE 08 8 (53:4) 4/H
03-53 11605600B000 Wheel Stud |§ AEE BHLEAL 1/H
03-54 11606300B000 \Wheel Stud Grip Spacer |§ AHE SHUAF AHIOIA 1H
03-55 11613500B000 heel Spring (R) |~4 ATER 1H
03-56 11605800B000 \Wheel Bracket A |§ Bep3 A" 1/H
03-57 11605900B000 heel Bracket B |% s 1/H
03-58 09005SC-3123 \Wheel Bracket Screw |§ Set3l ELEAF (M3xL6) 2/H
03-59 11606000B000 heel Bracket Stopper |% Set AEH 2/H
03-60 11619700B000 \Wheel Bracket Stopper Rubber 2 Bet3 AEH N2 (L=5) 1H
03-61 02010AF-3123 \Wheel Bracket Stopper Rubber Stopper 2 St AEH N2 E LA (M4xL8) 1/H
03-62 GP-050274-00 ISequin Base Cover(R) M2 HI0lA HAH-R 1H
03-63 02010AF-3123 ISequin Base Cover(L) Screw M2 HI0IA HH ELHAF (M4xL8) 2/H
03-64 05-0000-SQ10 ISequin Lamp Board (R) M2 32 SE-R 1H
03-65 18154SC-9134 [Sequin Lamp Board Screw(if) N2 SHE BE EHLEAKZX) (M3xL8) 2/H
03-66 GP-005885-00 ICable Holder A0S &0l 1/H
03-67 0200SC-8119 ICable Holder Screw 0I= &0l & LA (M4XL8) 1H
03-68 18014SW-3115 ICable Holder Spring Washer HOIE H0| AZE QA (S E 4) 1H
03-69 18015SW-3111 ICable Holder Washer H0I2 &0l BAAH(SEE 4) 1H
03-70 GP-049275-00 [Sequin Needle Holder M2 Hts &4 1/H
03-71 GP-049280-00 [Stopper Block-B NMZAAETH S 1/H
03-72 GP-049279-01 IStopper Block-A HMZAAETH S2-A 1/H
03-73 GP-050296-00 Position Plate (R) AXNZEE (R) 1H




Pneumatic Mechanism

EA

-4
T

L




Assembly

Ref. No. Parts No. Note. Names of Parts F 49 Q’ ty No.
04-1 11607300B000 Filter Regulator ZH 2l=2d016 (AW2001-02BG) 1
04-2 02023SC-7113 Filter Regulator Bracket Screw dIZ20l8 D& a3t & LEAHM4xXL8) 2
04-3 18014SW-3115 Filter Regulator Bracket Spring Washer 22016 DNENATLAN(SEE 04) 2
04-4 18015SW-3111 Filter Regulator Bracket Washer A2e018 0¥ B2 B AA (52 E:04) 2
04-5 11607500B000 Finger Valve 2 H WE(VHK3-025-02S) 1
04-6 11607600B000 IStud for Finger Valve 0 W8 AHE 2
04-7 05014SC-4113 Finger Valve Screw T WS E LFAHM4AXL25) 2
04-8 11607700B000 Elbow AH(1/47) 1
04-9 11607800B000 Couple Ring 4 22/ (KK13P-02M) 1
04-10 11609400B000 Pressure Switch 22 ALK 1
04-11 11607900B000 Urethane Hose <l & S A(TU0B05B) -
04-12 11607200B000 Fixed Plate for Air Solenoid S S =01 £ 1
04-13 15039SC-4113 Fixed Plate for Solenoid Screw S 01E ST ELEAHMAXL10) 2
04-14 18014SW-3115 Fixed Plate for Solenoid Spring Washer L0/ 2RI ALY AN (5EE:04) 2
04-15 06003SW-2111 Fixed Plate for Solenoid Washer A0l 2RI T M (52 E:04) 2
04-16 11607100B000 Manifold Block HLIZ2H 25(SS5Y5-41-02-C6) 1
04-17 11606700B000 [Solenoid Valve =d = 01E WE(SY5140-5M2) 2
04-18 11606800B000 [Silencer 2 2J1(ASN2-02) 2
04-19 11607000B000 Nipple LI Z(KQ2H08-02S) 2

04-20 11021SC-4113 Manifold Block Screw HLIZEH 5 &LIAHM4xL38) 4
04-21 18014SW-3115 Manifold Block Spring Washer HLUZ2H 288 A28 AH(SEEH:04) 4
04-22 18015SW-3115 Manifold Block Washer HLIZEH E8 & AMH(S2E:04) 4
04-23 11606900B000 Nipple LI Z(KQ2H06-02S) 4
04-24 11608000B000 Urethane Hose LA E S A(TU0B25B) -
04-25 11606500B000 Nipple LI Z(KQ2T06-04) 2/H
04-26 11021SC-4113 Nipple Screw LIZ(KQ2T06-04) & LtAHM4xL30) 1/H
04-27 11609500B000 Plug Ex= ) 4
04-28 11608100B000 Urethane Hose <l & SA(TU0425B) -
04-29 11606500B000 Nipple LI Z2(KQ2L04-M5) 2/H
04-30 GP-010247-00 IAir Cylinder ol el 1/H
04-31 11608600B000 IAir Hose Cover Bracket S SA HH e 9
04-32 07016SC-4113 Air Hose Cover Bracket Screw =2 SA I Bkl ELEAHM4AxL12) 18
04-33 18014SW-3115 IAir Hose Cover Bracket Spring Washer S A Y Het ATE N (SEE:04) 18
04-34 18015SW-3111 IAir Hose Cover Bracket Washer S SA HY St B oA (3EZ:04) 18
04-35 11608200B000 Air Hose Cover A SALSA HBHA" 1
04-36 11608300B000 IAir Hose Cover B S23SA HHB" 1
04-37 11608400B000 Air Hose Cover C LS A HHC" 1
04-38 11608500B000 IAir Hose Cover D SASA HHD" 1
04-39 02010AF-3123 Air Hose Cover Screw S22 SA B ELEAL (M4xL8) 18




	옵션파트북
	Option_POE(10.10.27).pdf
	Option_POE.pdf
	A-FRAMES (Flat Type)
	B-FRAMES (Tubular Type)
	C-CAP FRAME (Single Head)
	D-CAP FRAME (Small Head)
	E-CAP FRAME (Multi Head)

	F-SEQUIN DEVICE (SQ20)
	G-CORDING DEVICE

	H-BORING DEVICE

	I-ONE TOUCH CLIP
	J-CAP FRAME (DUAL FUNCTION)
	K-SEQUIN DEVICE(SQ20D)

	L-SEQUIN DEVICE (SQ30)
	M-SEQUIN DEVICE (SQ30D)

	N-ZIGZAG DEVICE (ZD-10)

	O-SEQUIN DEVICE (SQ40i)




	옵션파트북
	Option_POE(10.10.27).pdf
	Option_POE.pdf
	A-FRAMES (Flat Type)
	B-FRAMES (Tubular Type)
	C-CAP FRAME (Single Head)
	D-CAP FRAME (Small Head)
	E-CAP FRAME (Multi Head)

	F-SEQUIN DEVICE (SQ20)
	G-CORDING DEVICE

	H-BORING DEVICE

	I-ONE TOUCH CLIP
	J-CAP FRAME (DUAL FUNCTION)
	K-SEQUIN DEVICE(SQ20D)

	L-SEQUIN DEVICE (SQ30)
	M-SEQUIN DEVICE (SQ30D)

	N-ZIGZAG DEVICE (ZD-10)

	O-SEQUIN DEVICE (SQ40i)







